
0000DOM1:99900681: i

DOMINATOR I
Mechanics Body

REFERENCE
Section 1 BODY SPECIFICATIONS & INSTALLATION
Section 2 COMPARTMENT DOORS
Section 3 COMPARTMENT OPTIONS
Section 4 TAILGATE & BUMPER OPTIONS
Section 5 TELESCOPING TOPS
Section 6 AIR SYSTEM OPTIONS
Section 7 CRANE BOOM SUPPORTS / RESERVOIRS
Section 8 OUTRIGGERS
Section 9 ELECTRICAL OPTIONS 4-15-99 to 9-30-00
Section 9A ELECTRICAL OPTIONS EFF: 10-1-00
Section 10 MISCELLANEOUS OPTIONS
Section 10A SAFETY EQUIPMENT
Section 11 WELDER PLATFORM VARIATIONS

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA 50438-0189

TEL: 641-923-3711

MANUAL PART NO: 99900681

PARTS AND SPECIFICATIONS

20070111

Iowa Mold Tooling Co., Inc. is an Oshkosh Truck Corporation company.



0000DOM1:99900681: ii

PARTS ORDERING INFORMATION
--------

REVISIONS LIST
DATE LOCATION DESCRIPTION OF CHANGE
20000911 1-12 ADD 93714834 9’ MTG KIT 99 FORD 60” CA
20000915 1-12 ADD 93716276-INSTALL KIT 84”CA F550-19000GVW
20000922 1-11 ecn8504-99901276-chg dwg-REV INSTRUCTIONS ON DWG
20000925 9-1 ECN 8504 RENAME SECT 9 (ADD TO 9-30-00)

SECT 9A ADD SECTION 9A. ELEC OPTIONS EFF 10-1-00
20001103 4-6 ECN8628-REVISE STEP ASM 51714095
20001206 8-11 ECN9000-51705983-ADD 7Q072114 O-RINGS

8-13 ECN9000-51705984-ADD 7Q072114 O-RINGS
20010110 SECT-5 ADD LID AND RIVETS TO TELE TOP ASMS
20010130 3-8 ECN8656-REPLACE CHAIN W/STRAP ON TANK BRKTS
20010518 9A-10 ECN8702-REPLACE FUSE AGC WITH ATC
20010621 1-11 ECN8705 - REVISED DRAWING & #2 73540089 WAS 73540033
20010627 9A-1, 9A-13 ECN 8650 - ADDED NEW DRAWING, 99903250. UPDATED TOC FOR SECTION
20010713 6-6 ECN 8689 - DRAWING 51706347 -#1 70733508 WAS 70732096
20010806 8-5, 8, 9 ECN 8726 - FITTING CHANGE ON 31714808-2
20010829 9-5 ECN  8640-2 - REMOVED 770447746 3-M FASTENER FROM BOM AND ADDED BOLT-ON BRACKET

AND BOLT
ECN 8722 - 77040193 LIGHT REPLACED BY 77040424 LIGHT
REMOVED WARRANTY PAGE AND ADDED WARRANTY SECTION

20011024 3-8 EDITED PART NO. ON PAGE 3-8
20011126 8-4,7 ECN 8709 - NEW OUTRIGGER DN CYLINDER
20011204 6-10 ADDED DUAL AIR TANK KIT, 51717200, REORDERED PP. 9-14
20010108 6-4,5 ECN 8812 - WIKLERSON SIGHT GAUGE CHANGE

6-6 ECN 8798 - HOSE REEL CHANGE
6-8 ECN 8846 - MUFFLER ADDED TO AIR SYSTEM
6-13 ECN 8696 - FORD SUPERDUTY

20020429 1-13,14 ECN 8875 - ADDED ALLISON WIRING DIAGRAMS
6-8 ECN 8889 - CHANGED DRAIN ASM, 51709358

20020711 7-4 ADDED WELDMENT PARTS TO 51707798 18-GAL RESERVOIR
20020906 8-13 ECN 8993 - UPDATE TO VB 51714812
20021204 3-4 ECN 9023 - ADDED PAINTED DRAWERS
20030205 1-10,12,13 ECN 9121 - UPDATED MUD FLAP BRACKETS

6-13 CORRECTED MISPRINT IN NUMBERING ON 51714204 - ITEMS 24,25 WERE MISMARKED
20030304 3-13 ECN 9139 - ADDED 2 BOTTLE BRACKET

4-6 ECN 9101-1 - CHANGE TO VISE MTG BRACKET KIT
20030325 1-13-16 ADDED 99903540 DRAWING TO INSTALLATION SECTION
20030505 1-11 ADDED COIL AND CARTRIDGE PART NUMBERS TO 99901276 DRAWING

3-4 REVERSED UPPER AND LOWER DRAWER NUMBERS ON KIT 70733786
6-11 CORRECTED AIR TANK PART NO. TO 70073063

20030707 9A-10,11 ECN 9195 - CHANGES IN 2002 FORD SUPER-DUTY WIRING
20031001 3-9,13 CORRECTED NUMBERING ON 51713311, ADDED ITEM #9 TO 51709717
20031020 8-10,12 ECN 9265 - UPDATED 51714812, 51714813 TO USE CURRENT FITTINGS
20031120 3-4 ADDED DRAWER SLIDE PART NOS. FOR PAINTED DRAWERS

IMT manuals are updated to reflect current production.  In some cases, earlier production data, with
effectivity dates, is included.  Please read your manual carefully.  In addition, before placing an order,
take the time to record the following information. This information should then be given to an IMT
representative when placing your order.

BODY MODEL NUMBER:
BODY SERIAL NUMBER:
PART NUMBER, DESCRIPTION AND QUANTITY REQUIRED:

If left or right side is applicable, please specify.

Contact IMT at the following address:

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA 50438-0189
TEL:  641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424



0000DOM1:99900681: iii19980810

DATE LOCATION DESCRIPTION OF CHANGE
20040322 1-7 ADDED 99903339 HOLE PATTERN FOR CRANE INSTALLATION
20040615 9A-10, 14 ECN 9428 -ADDED MAXI FUSES TO 99903167; ECN 9485 - ADDED 99903614
20040726 7-2,3 ECN 9498 - INCREASED BOOM SUPPORT HEIGHT
20040823 6-4 ECN 9532 - CHANGE TO HOSE ROUTING TO FLR 51714805

1-15-18 ECN 9536 - UPDATE TO 99903409 ALLISON INSTALLATION
20050128 1-12,13 ECN 9623 - UPDATE TO SELECTOR VALVE INSTALLATION ON FORD SD

10-9 ECN 9587 - CHANGE FROM 34 GAL TO 30 GAL SALVAGE TANK
3-3,10 ECN 8770 - SHELF UPDATE

20050520 1-16-20 ECN 9673- UPDATE PTO WIRING DIAGRAMS
9A-5,11 ECN 9803 - CORRECT DRAWING, FASTENER PART NUMBER
9-5 ECN 9803 - CORRECT FASTENER PART NUMBERS

20051020 8-7 ECN 9805 - CYL 71411797 WAS 3B142860
10-18 ECN 9788 - ADDED 99903710 FUEL FILL DRAWING
9A-11 ECN 9846 - REVISED COMPRESSOR WIRING ON 99903187

20051206 1-11,14 ECN 9981 - REVISED HARDWARE FROM GR5 TO GR8 IN 93714834, 93714835, AND 93716276
1-13 ECN 9996 - ADDED FITTING TO 99903673

20060925 1-11,14 ECN 10251 - CHANGED QUANTITIES ON MUD FLAP BRACKET HARDWARE ON 93714834,
93714835, 93716276

20070111 1-13 ECN 10344 - CHANGE TO HOSE #4 ON 99903673

REVISIONS LIST



0000DOM1:99900681: iv

TORQUE DATA CHART
FINE THREAD BOLTS COARSE THREAD BOLTS

When using the torque data in the charts above, the following rules should be observed.

1.  Bolt manufacturerís particular specifications should be consulted when provided.

2.  Flat washers of equal strength must be used.

3.  All torque measurements are given in foot-pounds.  To convert to inch-pounds, multiply by 12.

4.  Torque values specified are for bolts with residual oils or no special lubricants applied.  If special lubricants of
high stress ability, such as Never-Seez compound graphite and oil, molybdenum disulphite, collodial copper or white
lead are applied, multiply the torque values in the charts by the factor .90.  The use of Loctite does not affect the
torque values listed above.

5.  Torque values for socket-head capscrews are the same as for Grade 8 capscrews.

WARNING
Anytime a gear-bearing bolt is removed, it must be replaced with a new bolt of the identical grade and size.  Once a
bolt has been torqued to 75% of its proof load and then removed, the torque coefficient may no longer be the same
as when the bolt was new thus giving indeterminate clamp loads after torquing.  Failure to replace gear-bearing bolts
may result in bolt failure due to metal fatique causing serious injury or DEATH.

19980810



0000DOM1:99900681: 1-1 SECTION 1. SPECIFICATIONS & INSTALLATION20030205

DOMINATOR 1 - 9’ MECHANICS BODY ..................................................................................................... 3
GENERAL SPECIFICATIONS ..................................................................................................................... 3
COMPARTMENT SPECIFICATIONS........................................................................................................... 3
STANDARD FEATURES.............................................................................................................................. 4
OPTIONAL EQUIPMENT............................................................................................................................. 4
REQUIRED EQUIPMENT ............................................................................................................................. 4
DIMENSIONAL DRAWING .......................................................................................................................... 4
DOMINATOR 1 - 11’ MECHANICS BODY ................................................................................................... 5
GENERAL SPECIFICATIONS ..................................................................................................................... 5
COMPARTMENT SPECIFICATIONS........................................................................................................... 5
STANDARD FEATURES.............................................................................................................................. 6
OPTIONAL EQUIPMENT............................................................................................................................. 6
REQUIRED EQUIPMENT ............................................................................................................................. 6
DIMENSIONAL DRAWING .......................................................................................................................... 6
HOLE PATTERN - DOMINATOR CRANE INSTALLATION (99903339) ....................................................... 7
INSTALLATION KIT-9' BODY-GM (93711357) ............................................................................................ 8
INSTALLATION KIT-9' BODY-PRE ’99 FORD (93711388) .......................................................................... 8
INSTALLATION KIT-11' BODY-GM (93711387) ........................................................................................... 9
INSTALLATION KIT-11' BODY-PRE ’99 FORD (93711386) ......................................................................... 9
INSTALLATION KIT-1997 DODGE (93714090) ...........................................................................................10
INSTALLATION KIT-11’ BODY-84” CA ‘99 FORD (93714835) ...................................................................11
INSTALLATION KIT-11’ BODY-120” CA ‘99 FORD (93714903) .................................................................11
INSTALLATION-SELECTOR VALVE, 1999-2004
FORD SUPER DUTY W/AUTO TRANSMISSION (99901276) .....................................................................12
INSTALLATION-SELECTOR VALVE, 2005-PRESENT
FORD SUPER DUTY W/AUTO TRANSMISSION (99903673) .....................................................................13
INSTALLATION KIT-9’ BODY-60” CA ‘99+ FORD (93714834) ..................................................................14
INSTALLATION KIT-11’ BODY-84” CA F550-19000 GVW (93716276) ......................................................14
INSTALLATION DWG. - DOM 1 ON 19000GVW FORD SUPERDUTY (99903540) ....................................15
INSTALLATION KIT-11’ BODY-84” CA FORD ‘99 (93716627) ...................................................................16
INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 1 PTO (99903409-1) ................................16
INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 2 PTO (99903409-2) ................................17
INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO (99903409-3) ................................18
INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 2 PTO (99903409-4) ................................19
INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 1 PTO FREIGHLINER (99903409-5) ........20



0000DOM1:99900681: 1-2 SECTION 1. SPECIFICATIONS & INSTALLATION

NOTES

19980810



0000DOM1:99900681: 1-3 SECTION 1. SPECIFICATIONS & INSTALLATION

SPECIFICATIONS
DOMINATOR 1 - 9’ MECHANICS BODY

20000706

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA 50438-0189

TEL: 641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424

GENERAL SPECIFICATIONS
STANDARD RAISED COMPARTMENT

CRANES FOR WHICH BODY IS DESIGNED IMT Models 1015, 2020, 3020 & 3820

CHASSIS CAB-TO-AXLE (CA) 60" Single Axle
(152.4cm)

LONGSILLS 8" x 12 ga. Plate (full length) Torsion Box

CROSSMEMBERS 3" x 8" x 3/16" Structural Tubing
8" x 12 ga. Channel

FLOORPLATE THICKNESS 1/8" 4-way Floorplate

TOTAL COMPARTMENT STORAGE CAPACITY 94.78 cubic feet 101.78 cubic feet
(2.68 cubic meters) (2.88 cubic meters)

TOTAL BODY WEIGHT 2485 LBS 2562 LBS
(1127 kg) (1162 kg)

TOTAL CARGO DECK SURFACE AREA 38.19 Square Feet
(3.55 square meters)

COMPARTMENT SPECIFICATIONS
LEFT FRONT COMPARTMENT 44"H X 36"W X 21"D 60"H X 36"W X 21"D

(111.8 x 91.4 x 53.3cm) (152.4 x 91.4 x 53.3cm)
19.25 cubic feet 26.25 cubic feet
(.54 cubic meters) (.74 cubic meters)

LEFT HORIZONTAL COMPARTMENT 24"H X 47"W X 21"D - 13.71 cubic feet
(61.0 x 119.4 x 53.3cm) - (.39 cubic meters)

LEFT REAR COMPARTMENT 44"H X 27"W X 21"D - 14.43 cubic feet
(111.8 x 68.6 x 53.3cm) - (.41 cubic meters)

RIGHT FRONT COMPARTMENT 44"H X 36"W X 21"D 60"H X 36"W X 21"D
(111.8 x 91.4 x 53.3cm) (152.4 x 91.4 x 53.3cm)
19.25 cubic feet 26.25 cubic feet
(.54 cubic meters) (.74 cubic meters)

RIGHT HORIZONTAL COMPARTMENT 24"H X 47"W X 21"D - 13.71 cubic feet
(61.0 x 119.4 x 53.3cm) - (.39 cubic meters)

RIGHT REAR CRANE MOUNTING COMPARTMENT 44"H X 27"W X 21"D - 14.43 cubic feet
(111.8 x 68.6 x 53.3cm) - (.41 cubic meters)

REAR WORKBENCH W/THRU COMPARTMENT 9.5”H X 77”W X 12”D - 5.10 cubic feet
(24.1 x 195.6 x 30.9cm) - (.15 cubic meters)

Note:  Dimensions of compartments are nominal.



0000DOM1:99900681: 1-4 SECTION 1. SPECIFICATIONS & INSTALLATION20000425

STANDARD FEATURES
• Six compartments of 14 ga. and 12 ga. galvannealed steel.
• 1/8” floorplate tops and backs.
• Rear curbside compartment reinforced for crane mounting.
• Compartment weatherproofing.
• Fold-down 8" (20.3cm) tailgate with latching hardware.
• Rear 18” workbench with thru-compartment.
• Outrigger housing tube.
• Four recessed cargo tie-downs.
• Two rear mounted grab handles.
• Galvannealed seamless hemmed reinforced doors.
• Polished stainless steel T-handle latches.
• Stainless steel hinges.
• Spring loaded door stops on vertical doors.
• Body mounting kit.
• Primed and undercoated.
• Torsion box understructure.
• Integrated electrical control system with automotive style harnesses.
• Truck-Lite® related light and reflector kits with back-up alarm.
• Right hand raised and vented oxy/acet compartment.
• Molded rubber fender extensions.
• Hitch inser tube.

OPTIONAL EQUIPMENT
• Consult your local IMT Distributor for optional features and equipment.

REQUIRED EQUIPMENT
(if a crane is installed on the body)

• 1015 or 2020 Crane: Left rear “Up-Down” Outrigger and right rear “Up-Down.In-Out” Outrigger.
• 3020 or 3820 Crane: Left front “Up-Down” Outrigger, Right front “Up-Down/In-Out” Outrigger.

Left rear “Up-Down” Outrigger, and Right rear “Up-Down/In-Out” Outrigger.

IMT reserves the right to change specifications and design without notice.



0000DOM1:99900681: 1-5 SECTION 1. SPECIFICATIONS & INSTALLATION

SPECIFICATIONS
DOMINATOR 1 - 11’ MECHANICS BODY

GENERAL SPECIFICATIONS
STANDARD RAISED COMPARTMENT

CRANES FOR WHICH BODY IS DESIGNED IMT Models 1015, 2020, 3020 & 3820

CHASSIS CAB-TO-AXLE (CA) 84" Single Axle
(213.4cm)

LONGSILLS 8" x 12 ga. Plate (full length) Torsion Box

CROSSMEMBERS 3" x 8" x 3/16" Structural Tubing
8" x 12 ga. Channel

FLOORPLATE THICKNESS 1/8" 4-way Floorplate

TOTAL COMPARTMENT STORAGE CAPACITY 119.90 cubic feet 127.97 cubic feet
(3.39 cubic meters) (3.62 cubic meters)

TOTAL BODY WEIGHT 2900 LBS 2977 LBS
(1315 kg) (1350 kg)

TOTAL CARGO DECK SURFACE AREA 46.50 Square Feet
(4.32 square meters)

COMPARTMENT SPECIFICATIONS
LEFT FRONT COMPARTMENT 44"H X 41-1/2"W X 21"D 60"H X 41-1/2"W X 21"D

(111.8 x 105.4 x 53.3cm) (152.4 x 105.4 x 53.3cm)
22.19 cubic feet 30.26 cubic feet
(.63 cubic meters) (.86 cubic meters)

LEFT VERTICAL COMPARTMENT 44"H X 18"W X 21"D - 9.62 cubic feet
(111.8 x 45.7 x 53.3cm) - (.27 cubic meters)

LEFT HORIZONTAL COMPARTMENT 24"H X 47"W X 21"D - 13.71 cubic feet
(61.0 x 119.4 x 53.3cm) - (.39 cubic meters)

LEFT REAR COMPARTMENT 44"H X 27"W X 21"D - 14.43 cubic feet
(111.8 x 68.6 x 53.3cm) - (.41 cubic meters)

RIGHT FRONT COMPARTMENT 44"H X 41-1/2"W X 21"D 60"H X 41-1/2"W X 21"D
(111.8 x 105.4 x 53.3cm) (152.4 x 105.4 x 53.3cm)
22.19 cubic feet 30.26 cubic feet
(.63 cubic meters) (.86 cubic meters)

RIGHT VERTICAL COMPARTMENT 44"H X 18"W X 21"D - 9.62 cubic feet
(111.8 x 45.7 x 53.3cm) - (.27 cubic meters)

RIGHT HORIZONTAL COMPARTMENT 24"H X 47"W X 21"D - 13.71 cubic feet
(61.0 x 119.4 x 53.3cm) - (.39 cubic meters)

RIGHT REAR CRANE MOUNTING COMPARTMENT 44"H X 27"W X 21"D - 14.43 cubic feet
(111.8 x 68.6 x 53.3cm) - (.41 cubic meters)

REAR WORKBENCH W/THRU-COMPARTMENT 9.5"H X 77"W X 12"D - 5.10 cubic feet
(24.1 x 195.6 x 30.9cm) - (.15 cubic meters)

Note:  Dimensions of compartments are nominal.

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA 50438-0189

TEL: 641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424

20000706



0000DOM1:99900681: 1-6 SECTION 1. SPECIFICATIONS & INSTALLATION19990805

STANDARD FEATURES
• Eight compartments of 14 ga. and 12 ga. galvannealed steel.
• 1/8” floorplate tops and backs.
• Rear curbside compartment reinforced for crane mounting.
• Compartment weatherproofing.
• Fold-down 8" (20.3cm) tailgate with latching hardware.
• Rear 18” workbench with thru-compartment.
• Outrigger housing tube.
• Four recessed cargo tie-downs.
• Two rear mounted grab handles.
• Galvannealed seamless hemmed reinforced doors.
• Polished stainless steel T-handle latches.
• Stainless steel hinges.
• Spring loaded door stops on vertical doors.
• Body mounting kit.
• Primed and undercoated.
• Torsion box understructure.
• Integrated electrical control system with automotive style harnesses.
• Truck-Lite® related light and reflector kits with back-up alarm.
• Right hand raised and vented oxy/acet compartment.
• Molded rubber fender extensions.
• Hitch insert tube.

OPTIONAL EQUIPMENT
• Consult your local IMT Distributor for optional features and equipment.

REQUIRED EQUIPMENT
(if a crane is installed on the body)

• 1015 or 2020 Crane: Left Rear “Up-Down” Outrigger and Right Rear “Up-Down.In-Out” Outrigger.
• 3020 or 3820 Crane: Left Front “Up-Down” Outrigger, Right Front “Up-Down/In-Out” Outrigger.

Left Rear “Up-Down” Outrigger, and Right Rear “Up-Down/In-Out” Outrigger.

IMT reserves the right to change specifications and design without notice.



0000DOM1:99900681: 1-7 SECTION 1. SPECIFICATIONS & INSTALLATION

HOLE PATTERN - DOMINATOR CRANE
INSTALLATION (99903339)

DOM1
HOLE INDEX PER CRANE 
MODEL

A

B

G-H-J

H-J

J

A

A-BA-B

B
C C

CC

G-H-J

G-H-J G-H-J

H-J

J

DOM2
HOLE INDEX PER 
CRANE MODEL

E=1015
F=2020
G=3820/5020
H=6020
J=6025

DOM LO/PRO
HOLE INDEX PER CRANE MODEL

D=3820/5020
  6020 (NOT AVAILABLE ON LO/PRO)
  6025 (NOT AVAILABLE ON LO/PRO)
*-1015/2020 REQUIRE SPECIAL CONSIDERATION

D D

D D

E-F E-F

F F

E E

0.0
2.75

14.25

17.50

0.
0

5.
25

20
.0

0
11.50

0.0

0.
00

10
.0

0

2.88

10.25

17.63

20.50

3.
00

17
.7

5

3.
50

17
.2

5

7.88

14.50

10.38

10
.7

5

19
.2

5

26
.5

6

17
.1

3

14.50

20.63

17.75

3.00

0.0

4.
50

2.
380.

0

17.63

20.50

17
.7

5
17

.2
5

14.50

0.0

2.88

10.25
7.88

3.
00

3.
50

10
.0

0

0.
0

20040322



0000DOM1:99900681: 1-8 SECTION 1. SPECIFICATIONS & INSTALLATION19990805

INSTALLATION KIT-9' BODY-PRE ’99 FORD (93711388)
  1. 52711915 BRACKET LEFT-FRONT   2
  2. 72060149 CAP SCR 5/8-11X1-1/2 HHGR5   4
  3. 73054768 POSITIONER-VALVE   1
  4. 72063007 WASHER 5/8 WRT 28
  5. 72062091 NUT 5/8-11 LOCK 12
  6. 76039117 MUD FLAP (NOT SHOWN)   2
  7. 72060025 CAP SCR 5/16-18X1 HHGR5 (FLAP)   6
  8. 72063078 WASHER 5/16X1-5/8 OD WRT(FLAP)   6
  9. 72063002 WASHER 5/16 WRT (MUD FLAP)   6
10. 72062109 NUT 5/16-18 LOCK (MUD FLAP)   6
11. 60109146 FRAME EXT   2
12. 72060150 CAP SCR 5/8-11X1-3/4 HHGR5   8

INSTALLATION KIT-9' BODY-GM (93711357)
  1. 52711422 BRACKET LEFT&RIGHT FRONT   2
  2. 60113382 TAB   4
  3. 72060149 CAP SCR 5/8-11X1-1/2 HHGR5   4
  4. 72060150 CAP SCR 5/8-11X1-3/4 HHGR5   8
  5. 72063007 WASHER 5/8 WRT 24
  6. 72062091 NUT 5/8-11 LOCK 12
  7. 76039117 MUD FLAP (NOT SHOWN)   2
  8. 72060025 CAP SCR 5/16-18X1 HHGR5 (FLAP)   6
  9. 72063078 WASHER 5/16X1-5/8 OD WRT(FLAP)   6
10. 72063002 WASHER 5/16 WRT (MUD FLAP)   6
11. 72062109 NUT 5/16-18 LOCK (MUD FLAP)   6



0000DOM1:99900681: 1-9 SECTION 1. SPECIFICATIONS & INSTALLATION19980810

INSTALLATION KIT-11' BODY-PRE ’99 FORD (93711386)
  2. 52712527 BODY MTG BRKT-FRONT   2
  3. 73054768 POSITIONER-VALVE   1
  4. 72060149 CAP SCR 5/8-11X1-1/2 HHGR5   4
  5. 72060150 CAP SCR 5/8-11X1-3/4 HHGR5   8
  6. 72063007 WASHER 5/8 WRT 28
  7. 72062091 NUT 5/8-11 LOCK 12
  8. 76039117 MUD FLAP (NOT SHOWN)   2
  9. 72060025 CAP SCR 5/16-18X1 HHGR5 (FLAP)   6
10. 72063078 WASHER 5/16X1-5/8 OD WRT(FLAP)   6
11. 72063002 WASHER 5/16 WRT (MUD FLAP)   6
12. 72062109 NUT 5/16-18 LOCK (MUD FLAP)   6

INSTALLATION KIT-11' BODY-GM (93711387)
  1. 52711422 BRACKET LEFT&RIGHT FRONT   2
  2. 60113382 TAB   4
  3. 72060149 CAP SCR 5/8-11X1-1/2 HHGR5   4
  4. 72060150 CAP SCR 5/8-11X1-3/4 HHGR5   8
  5. 72063007 WASHER 5/8 WRT 24
  6. 72062091 NUT 5/8-11 LOCK 12
  7. 76039117 MUD FLAP (NOT SHOWN)   2
  8. 72060025 CAP SCR 5/16-18X1 HHGR5 (FLAP)   6
  9. 72063078 WASHER 5/16X1-5/8 OD WRT(FLAP)   6
10. 72063002 WASHER 5/16 WRT (MUD FLAP)   6
11. 72062109 NUT 5/16-18 LOCK (MUD FLAP)   6



0000DOM1:99900681: 1-10 SECTION 1. SPECIFICATIONS & INSTALLATION19980810

INSTALLATION KIT-1997 DODGE (93714090)
  1. 52714082 MODIFICATION   1
  2. 52714091 BRACKET-FRONT   2
  3. 52714092 BRACKET-REAR   2
  4. 60120432 EXT-FRAME RH   1
  5. 60120433 EXT-FRAME LH   1
  6. 72060025 CAP SCR 5/16-18X1 HHGR5   6
  7. 72060149 CAP SCR 5/8-11X1-1/2 HHGR5 12
  8. 72062091 NUT 5/8-11 HEX LOCK 12
  9. 72062109 NUT 5/16-18 HEX LOCK   6
10. 72063002 WASHER 5/16 WRT   6
11. 72063007 WASHER 5/8 WRT 24
12. 72063078 WASHER 5/8X1-1/2   6
13. 76393799 MUD FLAP 16X24   2



0000DOM1:99900681: 1-11 SECTION 1. SPECIFICATIONS & INSTALLATIONREV 20060925

INSTALLATION KIT-11’ BODY-84” CA ‘99 FORD (93714835)
REV F 20060925

INSTALLATION KIT-11’ BODY-120” CA ‘99 FORD (93714903)

72060151 5/8-11X2 CAP SCR, HHGR8Z (4-2/SIDE)
72062233 5/8-11 TOP LOCK NUT, GR8 (4-2/SIDE)
72063119 5/8 FLAT WASHER (8-4/SIDE)

72060025 5/16X1 CAP SCR (6)
72062109 5/16 NUT NYLOC GR8 (6)
72063002 5/16 FLAT WASHER (9)
76392598 5/16 THREAD SEAL WASHER (3)

60125128 MUD FLAT
MOUNTING BRACKET (2)

76393799 MUD FLAP (2)

72060025 5/16X1 CAP SCREW (6-3/SIDE)
72062109 5/16 NYLOC NUT (6-3/SIDE)
72063002 5/16 FLAT WASHER (6-3/SIDE)
72063078 5/16 X 1.5 FENDER
WASHER (6-3/SIDE)

8.00"
APPROX.

STREET SIDE VIEW SHOWN

72060151 5/8X2 CAP SCR, HHGR8Z (8-4/SIDE)
72601859 5/8-11 ZINC NYLOC NUT, GR8 (8-4/SIDE)
72063119 5/8 FLAT WASHER (16-8/SIDE)

52714843 BODY
MOUNTING
BRACKET (2) DRILL 2 5/8" DIA. HOLES

THROUGH CHASSIS
FRAME FOR 5/8" GRADE 8
FASTENERS (BOTH SIDES)31.25"

134.12"



0000DOM1:99900681: 1-12 SECTION 1. SPECIFICATIONS & INSTALLATION20050128

INSTALLATION-SELECTOR VALVE, 1999-2004 FORD SUPER
DUTY W/AUTO TRANSMISSION (99901276)
  1. 60121487 BRKT-SELECTOR VALVE MTG   1
  2. 73540089 VALVE-SELECTOR W/RELIEF 12V   1
  3. 51394353 HOSE 1/2X18 #8F#8F   1
  4. 51394578 HOSE 1/2X43 #8F#8F   1

  5. 72060046 CAP SCR 3/8-16X1 HHGR5   2
  6. 72062179 NUT 3/8-16 HEX CNTR LOCKING   4
  7. 72053763 ELBOW #8MSTR #8MJIC 90o   1
  8. 72053777 ELBOW #8MSTR #8MJIC 45o   2
  9. 72532358 ADPTR #8MSTR #8MJIC   1
10. 72532657 TEE-SWVL NUT RUN JIC 3/4   1

COIL ONLY
77040446

CARTRIDGE
77041661

9

 7



0000DOM1:99900681: 1-13 SECTION 1. SPECIFICATIONS & INSTALLATION

INSTALLATION-SELECTOR VALVE, 2005-PRESENT FORD
SUPER DUTY W/AUTO TRANSMISSION (99903673)
  1. 60121487 BRKT-SELECTOR VALVE MTG   1
  2. 73540089 VALVE-SELECTOR W/RELIEF 12V   1
  3. 51395678 HOSE-FF 1/2X22 OAL (8-8)   1
  4. 51711818 HOSE-FJ 1/2X61 OAL (8-8)   1

(WAS 51395532)
  5. 72060049 CAP SCR 3/8-16X1.75 HHGR5   2
  6. 72062103 NUT 3/8-16 HEX NYLOC ZINC   2

  7. 72053763 ELBOW #8MSTR #8MJIC 90o   1
  8. 72053777 ELBOW #8MSTR #8MJIC 45o   2
  9. 72532358 ADPTR #8MSTR #8MJIC   1
10. 72532657 TEE-SWVL NUT RUN JIC 3/4  A/R

72534436 TEE-SWVL NUT RUN JIC 16 CTR 8 A/R
11. 72060738 CAP SCR 5/16-18X2.5 SH PLAIN   2
12. 72063003 WASHER 3/8 FLAT   2
13. 72063002 WASHER 5/16 FLAT   2
14. 72062109 NUT 5/16 HEX NYLOC   2
15. 77040446 COIL REF
16. 77041661 SOLENOID VALVE REF

NOTE: PORTS MAY BE LABELED DIFFERENTLY THAN SHOWN.
NORMALLY OPEN PORT IS THE COMPRESSOR PORT.

REV. B: 20070111



0000DOM1:99900681: 1-14 SECTION 1. SPECIFICATIONS & INSTALLATION

INSTALLATION KIT-9’ BODY-60” CA ‘99+ FORD (93714834)
REV E 20060925

REV 20060925

INSTALLATION KIT-11’ BODY-84” CA F550-19000 GVW
(93716276)
REV E 20060925

72060151 5/8-11X2 CAP SCR, HHGR8Z (8- 4/SIDE)
72601859 5/8-11 HEX ZINC NYLOC NUT, GR8 (8 -4/SIDE)
72063119 5/8 FLAT WASHER (16 -8/SIDE)

72060025 5/16X1 CAP SCR (6)
72062109 5/16 NUT NYLOC GR8 (6)
72063002 5/16 FLAT WASHER (6)
76392598 5/16 THREAD SEAL WASHER (6)

60125128 MUD FLAT
MOUNTING BRACKET (2)

76393799 MUD FLAP (2)

72060025 5/16X1 CAP SCREW (6-3/SIDE)
72062109 5/16 NYLOC NUT (6-3/SIDE)
72063002 5/16 FLAT WASHER (6-3/SIDE)
72063078 5/16 X 1.5 FENDER
WASHER (6-3/SIDE)

4.50"
APPROX.

FROM CAB

110.12"

STREET SIDE VIEW SHOWN

72060151 5/8-11X2 CAP SCR, HHGR8Z (4-2/SIDE)
72062233 5/8 TOP LOCK NUT, GR8 (4-2/SIDE)
72063119 5/8 FLAT WASHER (8-4/SIDE)

52714905 BODY MOUNTING
BRACKET (2) DRILL 5/8" DIA. HOLES

THROUGH CHASSIS
FRAME FOR 5/8" GRADE 8
FASTENERS (BOTH SIDES)

72060151 5/8-11X2 CAP SCR, HHGR8Z (8-4/SIDE)
72601859 5/8-11 HEX ZINC NYLOC NUT, GR8 (8-4/SIDE)
72063119 5/8 FLAT WASHER (16-8/SIDE)

72060025 5/16X1 CAP SCR (6)
72062109 5/16 NUT NYLOC GR8 (6)

72063002 5/16 FLAT WASHER (9)
76392598 5/16 THREAD SEAL WASHER (3)

60125128 MUD FLAT
MOUNTING BRACKET (2)

76393799 MUD FLAP (2)

72060025 5/16X1 CAP SCREW (6-3/SIDE)
72062109 5/16 NYLOC NUT (6-3/SIDE)
72063002 5/16 FLAT WASHER (6-3/SIDE)
72063078 5/16 X 1.5 FENDER
WASHER (6-3/SIDE)

8.00"
APPROX.

STREET SIDE VIEW SHOWN

72060151 5/8-11X2 CAP SCR, HHGR8Z (4-2/SIDE)
72062233 5/8 TOP LOCK NUT, GR8 (4-2/SIDE)
72063119 5/8 FLAT WASHER (8-4/SIDE)52716274 BODY

MOUNTING
BRACKET (2) DRILL THREE 5/8" DIA. HOLES

THROUGH CHASSIS
FRAME FOR 5/8" GRADE 8
FASTENERS (BOTH SIDES)

134.12"

31.25"

60122777 (2) REAR SHIM.
WELD SHIM TO REAR OF
CHASSIS. DO NOT WELD
AHEAD OF REAR OF SHIM.



0000DOM1:99900681: 1-15 SECTION 1. SPECIFICATIONS & INSTALLATION

INSTALLATION DWG. - DOM 1 ON 19000GVW FORD
SUPERDUTY (99903540)

20030205

32.75
1.50

TOP OF 19000
GVW CHASSIS
FRAME

2.12

20.38 95.06

84.00 CA

REPRESENTATION OF MOUNTING
HOLES IN TOP OF FRONT BRACKET

�0.75 TYP

THIS DENOTES WHERE THE OUTER
SKIN OF THE CHASSIS FRAME WILL
REQUIRE DRILLING TO MOUNT BODY.

46.88
50.50 MAX. A.F.

TOP OF CHASSIS FRAME
NOT INCLUDING "ADDED" SHIM

4.33

1.78



0000DOM1:99900681: 1-16 SECTION 1. SPECIFICATIONS & INSTALLATION

INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 1 PTO (99903409-1)
99903409.01 REV. B 20050520
1. 77044764 FUSE HOLDER W/O FUSE 1
2. 77041527 FUSE-ATC 7.5 AMP 1
3. 77041251 RELAY- P & B VF4-45F11 1
4. 77441047 TERMINAL-150 16-18 GA MALE 2
5. 77044556 DIODE, 2.2 AMP 1

NOTES:
1. Different chassis may have different codes for the TCM wire numbers.
2. TCM for Freightliner is behind dash on passenger side of cab.  Splice into appropriate wires at that location.
3. TCM for Sterling Actera is under the cab.  Use customer access metripack connector located on driver’s side
wheel well.  Use cavity “F” for wire J1-06 and use cavity “G” for J1-19. Use item #4 in the part’s list.
4.  TCM for International 4300 and 4400 models is under the cab.  Use customer access metripack connector
located on the driver’s side, upper wheel well.  Use cavity “B” for wire J1-06 and cavity “C” for J1-19.  Use item #4
in the part’s list.
5. GM Transmission Connector (Located near upfitter connector in the engine compartment on the right side)
Wire 106 = Pin B; Wire 119 = Pin J

20020429

INSTALLATION KIT-11’ BODY-84” CA FORD ‘99 (93716627)
20030205

72060151 .62 X 2.00 GR8 CAP SCREW (4)
72062233 .62 GR8 TOP LOCK NUT (4)

STREET SIDE VIEW SHOWN

72063119 .62 GR8 WASHER (8)

72062233 .62 GR8 TOP LOCK NUT (8)
72060150 .62 X 1.75 GR5 CAP SCREW (8)

72063119 .62 GR8 WASHER (16)

72062109 .31 NYLOCK NUT (8)

76393799  IMT MUDFLAP (2)

72060025 .31 X 1.00 CAP SCREW (8)

72063002 .31 FLAT WASHER (8)
72063078 .31 X 1.5 FENDER WASHER (8)

60123152 BODY MOUNTING BRACKET (2)

APPROXIMATE

72062109 .31 NYLOCK NUT (6)
72063002 .31 FLAT WASHER (9)

72060025 .31 X 1.00 CAP SCREW (6)

76392598 .31 THREAD SEAL WASHER (3) STREET SIDE

134.12

8.00

60125128  MUD FLAP MOUNTING 

IGNITION
12V

1,2

3

5
E-BRAKE

SUPPLIED
WITH PTO

PTO
LAMP

SWITCH

GREY
CONNECTOR

ON TCM

WIRE
J1-06
WIRE
J1-19

3 PTO

PTO
PRESS
SWITCH



0000DOM1:99900681: 1-17 SECTION 1. SPECIFICATIONS & INSTALLATION

INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 2 PTO (99903409-2)
1. 77044764 FUSE HOLDER W/O FUSE 1
2. 77041527 FUSE-ATC 7.5 AMP 1
3. 77044556 DIODE - 2.2 AMP/ 274V 2
4. 77041251 RELAY- P & B VF4-45F11 2
5. 77441047 TERM- 150 16-18GA MALE 2

NOTES:
1. Different chassis may have different codes for the TCM wire numbers.

2. TCM for Freightliner is behind dash on passenger side of cab.  Splice into appropriate wires at that location.

3. TCM for Sterling Actera is under the cab.  Use customer access metripack connector located on driver’s side
wheel well.  Use cavity “F” for wire J1-06 and use cavity “G” for J1-19.  Use item #5 in the part’s list.

4.  TCM for International 4300 and 4400 models is under the cab.  Use customer access metripack connector
located on driver’s side, upper wheel well.  Use cavity “B” for wire J1-06 and cavity “C” for J1-19.  Use item #5 in
the part’s list.

5. GM Transmission Connector (Located near upfitter connector in the engine compartment on the right side)
Wire 106 = Pin B; Wire 119 = Pin J

REV. B 20050520

IGNITION
12V

1,2

3
E-BRAKE

SUPPLIED
WITH PTO

COMP. PTO
LAMP

COMPRESS
SWITCH

GREY
CONNECTOR

ON TCM

WIRE
J1-06
WIRE
J1-19

3

PTO
PRESS
SWITCH

4

CRANE
PTO LAMP

CRANE
SWITCH

4

4

COMP
RELAY

CRANE
RELAY

CRANE
PTO

PTO

COMPRESSOR
PTO

PTO

PTO
PRESS
SWITCH

PTO
SOLENOID



0000DOM1:99900681: 1-18 SECTION 1. SPECIFICATIONS & INSTALLATION

INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO (99903409-3)
1. 77044764 FUSE HOLDER W/O FUSE 1
2. 77041527 FUSE-ATC 7.5 AMP 1
3. 77041251 RELAY- P & B VF4-45F11 2
4. 77441047 TERM- 150 16-18GA MALE 3
5. 77044556 DIODE, 2.2 AMP 1

NOTES:
1. Different chassis may have different codes for the TCM wire numbers.

2. TCM for Freightliner is behind dash on passenger side of cab.  Splice into appropriate wires at that location.

3. GM Transmission Connector:
(Located near the GM upfitter connector in the engine compartment on the right side)
Wire 114 = Pin A
Wire 117 = Pin B
Wire 161 = Pin J

99903409.03 REV. B 20050520

PIN 2

PIN 30

PIN 31
3

GRAY
CONNECTOR

ON TCM

3

1,2

3
5

E-BRAKE
SWITCH

PTO LAMP

IGNITION
12V

SUPPLIED WITH PTO

PTO
PRESSURE
SWITCH

PTO
PTO



0000DOM1:99900681: 1-19 SECTION 1. SPECIFICATIONS & INSTALLATION

INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 2 PTO (99903409-4)
1. 77044764 FUSE HOLDER W/O FUSE 1
2. 77041527 FUSE-ATC 7.5 AMP 1
3. 77044556 DIODE-2.2 AMP, 274 VOLT 3
4. 77041251 RELAY- P & B VF4-45F11 4
5. 77441047 TERM- 150 16-18GA MALE REF

NOTES:
1. Different chassis may have different codes for the TCM wire numbers.

2. TCM for Freightliner is behind dash on passenger side of cab.  Splice into appropriate wires at that location.

3. GM Transmission Connector: (Located near the GM upfitter connector in the engine compartment on the right
side)
Wire 114 = Pin A; Wire 117 = Pin B; Wire 161 = Pin J

4. Use item #5 to connect.

99903409.04 REV. B20050520

IGNITION
12V

1,2

3
E-BRAKE

SUPPLIED
WITH PTO

COMP. PTO
LAMP

COMPRESS
SWITCH

GREY
CONNECTOR

ON TCM

PIN 2

PIN 30

4
CRANE
PTO LAMP

CRANE
SWITCH

PIN 31

4

4
3

CRANE
RELAY

COMP
RELAY

4

PTO
SOLENOID

PTO
COMPRESSOR
PTO

PTO
CRANE
PTO

PTO
PRESS
SWITCH

PTO
PRESS
SWITCH



0000DOM1:99900681: 1-20 SECTION 1. SPECIFICATIONS & INSTALLATION

INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO ON FREIGHTLINER (99903409-5)
1. 77041251 RELAY- P & B VF4-45F11 2
2. 77044556 DIODE-2.2 AMP, 274 VOLT 2

NOTES:
1. Different chassis may have different codes for the TCM wire numbers.

2. TCM for Freightliner is behind dash on passenger side of cab.  Splice into appropriate wires at that location.

3. GM Transmission Connector: (Located near the GM upfitter connector in the engine compartment on the right
side)
Wire 114 = Pin A; Wire 117 = Pin B; Wire 161 = Pin J

4. Use item #5 to connect.

99903409.05 REV. B20050520

TO FREIGHTLINER HARNESS (BACK OF CAB)
CONNECTION TO PTO SOLENOID CONNECTOR

200D 151T (PURPLE)

200 1413 (PURPLE)2

PTO ENGAGE
(IMT HARNESS)

GROUND (BLACK)
  2 PIN CONNECTOR

1

E-BRAKE

TO FREIGHTLINER
HARNESS (BACK OF CAB)
CONNECTION TO PTO
PRESSURE SWITCH

     GROUND (BLACK)
 2 PIN CONNECTOR

PTO
PRESSURE

SWITCH

PTO
1

GREY
CONNECTOR
ON TCM

WIRE
J1-06
WIRE
J1-19



0000DOM1:99900681: 2-1 SECTION 2. COMPARTMENT DOORS19980810

SECTION 2. COMPARTMENT DOORS

9' VERSION ................................................................................................................. 3
COMPARTMENT DOORS ........................................................................................... 3

11' VERSION ............................................................................................................... 4
COMPARTMENT DOORS ........................................................................................... 4



0000DOM1:99900681: 2-2 SECTION 2. COMPARTMENT DOORS
NOTES

19980810



0000DOM1:99900681: 2-3 SECTION 2. COMPARTMENT DOORS19990805

9' VERSION
COMPARTMENT DOORS
ITEM COMPARTMENT DOOR SIZE (INCHES) PART NO.
  1. LEFT FRONT W/LATCH 19.00W X 40.88H 52711211
  1R. RAISED COMPARTMENT 19.00W X 56.88H 52711217
  2. LEFT FRONT W/O LATCH 15.63W X 40.88H 52711282
  2R. RAISED COMPARTMENT 15.63W X 56.88H 52711295
  3. LEFT HORIZ W/LATCH 23.50W X 22.50H 52711427

LEFT HORIZ W/O LATCH 23.50W X 22.50H 52711426
  4. LEFT REAR 19.00W X 40.88H 52711211
  5. RIGHT FRONT W/LATCH 19.00W X 40.88H 52711211
  5R. RAISED COMPARTMENT 19.00W X 56.88H 52711217
  6. RIGHT FRONT W/O LATCH 15.63W X 40.88H 52711282
  6R. RAISED COMPARTMENT 15.63W X 56.88H 52711295
  7. RIGHT HORIZ W/LATCH 23.50W X 22.50H 52711427

RIGHT HORIZ W/O LATCH 23.50W X 22.50H 52711426
  8. RIGHT REAR 19.00W X 40.88H 52711211

COMPONENTS USED ON EACH DOOR
HINGE-STAINLESS STEEL 2 72661383
MACH SCR 1/4-20X3/4 TORX-SS 8 72601652
NUT 1/4-20 LOCK-SS 8 72062194
WASHER 1/4 SS 8 72063166
WELD NUT 1/4-20 2 72062264

LATCH ASSEMBLY COMPONENTS
LATCH-2PT W/STUDS 72661466
LATCH GASKET 76393253
NUT #10-24 LOCK - SS 72062123
ROD - DOOR 19.75" 60112517
ROD - DOOR 10.75" 60116985
ROD - DOOR 27.62” 60111530
REPLACEMENT LOCK AND KEY 72066373
PIN & WASHER KIT 94732135
  WASHER .31 RUBBER (PART OF 94732135) REF
  WASHER .31 FLAT (PART OF 94732135) REF
  COTTER PIN - LATCH (PART OF 94732135) REF
LATCH-1PT W/STUDS (THRU-COMPARTMENT) 72661470

WEATHERSTRIPPING COMPONENTS
WEATHERSTRIP W/ADHESIVE BACKING 5/8X1/2 70393684
WEATHERSTRIP W/ADHESIVE (DBL DOOR) 3/4X3/8 89393638
WEATHERSTRIP ADHESIVE - TUBE 70067005

NOTE:  WEATHERSTRIP ADHESIVE BACKING MUST BE  APPLIED SO THAT THE DOOR
COMPRESSES  RATHER THAN SHEARS THE ADHESIVE STRIP.

RUBBER FENDER COMPONENTS
RUBBER FENDER 2          89395454
RIVET 1/4X1/2 AL LARGE HEAD 38 72661384

GRAB HANDLE COMPONENTS
GRAB HANDLE 72661467
CAP SCR 5/16-18X1 PHHD SS 72601590
WASHER 5/16 WRT SS 72063152
NUT 5/16-18 LOCK SS 72062167

DECAL SETS
OUTSIDE MOUNTED 71394099
DOOR MOUNTED-SHEET 1 71394101
DOOR MOUNTED-SHEET 2 71394100



0000DOM1:99900681: 2-4 SECTION 2. COMPARTMENT DOORS19990805

11' VERSION
COMPARTMENT DOORS
ITEM COMPARTMENT DOOR SIZE (INCHES) PART NO.
  1. LEFT FRONT W/LATCH 19.00W X 40.88H 52711211
1R. RAISED COMPARTMENT 19.00W X56.88H 52711217
  2. LEFT FRONT W/O LATCH 19.00W X 40.88H 52711210
2R. RAISED COMPARTMENT 19.00W X 56.88H 52711218
  3. SECOND LEFT FRONT 19.00W X 40.88H 52711211
  4. LEFT HORIZ W/LATCH 23.50W X 22.50H 52711427

LEFT HORIZ W/O LATCH 23.50W X 22.50H 52711426
  5. LEFT REAR 19.00W X 40.88H 52711211
  6. RIGHT FRONT W/LATCH 19.00W X 40.88H 52711211
6R. RAISED COMPARTMENT 19.00W X 56.88H 52711217
  7. RIGHT FRONT W/O LATCH 19.00W X 40.88H 52711210
7R. RAISED COMPARTMENT 19.00W X 56.88H 52711218
  8. SECOND RIGHT FRONT 19.00W X 40.88H 52711211
  9. RIGHT HORIZ W/LATCH 23.50W X 22.50H 52711427

RIGHT HORIZ W/O LATCH 23.50W X 22.50H 52711426
10. RIGHT REAR 19.00W X 40.88H 52711211

COMPONENTS USED ON EACH DOOR
HINGE-STAINLESS STEEL 2 72661383
MACH SCR 1/4-20X3/4 TORX-SS 8 72601652
NUT 1/4-20 LOCK-SS 8 72062194
WASHER 1/4 SS 8 72063166
WELD NUT 1/4-20 2 72062264

LATCH ASSEMBLY COMPONENTS
LATCH-2PT W/STUDS 72661466
LATCH GASKET 76393253
NUT #10-24 LOCK - SS 72062123
ROD - DOOR 19.75" 60112517
ROD - DOOR 10.75" 60116985
ROD - DOOR 27.62” 60111530
REPLACEMENT LOCK AND KEY 72066373
PIN & WASHER KIT 94732135
WASHER .31 RUBBER (PART OF 94732135) REF
  WASHER .31 FLAT (PART OF 94732135) REF
  COTTER PIN - LATCH (PART OF 94732135) REF
LATCH-1PT W/STUDS (THRU-COMPARTMENT) 72661470

WEATHERSTRIPPING COMPONENTS
WEATHERSTRIP W/ADHESIVE BACKING 5/8X1/2X108 70393684
WEATHERSTRIP W/ADHESIVE (DBL DOOR) 3/4X3/8 89393638
WEATHERSTRIP ADHESIVE - TUBE 70067005

NOTE:  WEATHERSTRIP ADHESIVE BACKING MUST BE  APPLIED SO THAT THE DOOR
COMPRESSES  RATHER THAN SHEARS THE ADHESIVE STRIP.

RUBBER FENDER COMPONENTS
RUBBER FENDER 2          89395454
RIVET 1/4X1/2 AL LARGE HEAD 38 72661384

GRAB HANDLE COMPONENTS
GRAB HANDLE 72661467
CAP SCR 5/16-18X1 PHHD SS 72601590
WASHER 5/16 WRT SS 72063152
NUT 5/16-18 LOCK SS 72062167

DECAL SETS
OUTSIDE MOUNTED 71394099
DOOR MOUNTED-SHEET 1 71394101
DOOR MOUNTED-SHEET 2 71394100



0000DOM1:99900681: 3-1 SECTION 3. COMPARTMENT OPTIONS19990806

FRONT VERTICAL COMPARTMENT ............................................................................3
SECOND VERTICAL COMPARTMENT .........................................................................3
HORIZONTAL COMPARTMENT ....................................................................................3
REAR COMPARTMENT WITHOUT CRANE .................................................................. 3
MISCELLANEOUS COMPARTMENT OPTIONS ........................................................... 3
SHELVING AND DRAWER PACKAGES ........................................................................3
DRAWER UNITS (PAINTED) .......................................................................................... 4
DRAWER KITS (PAINTED)............................................................................................. 4
DRAWER UNITS (UNPAINTED) .....................................................................................5
DRAWER KITS (UNPAINTED) .......................................................................................5
DRAWER UNITS DRAWING (REFERENCE ONLY) ...................................................... 6
DRAWER KITS DRAWING (REFERENCE ONLY) ......................................................... 7
16-DRAWER SET W/RISER (51709946) ........................................................................8
4-DRAWER SET W/RISER (51704193) ..........................................................................8
TRAY ASSEMBLY - ROLLOUT 27.5"W (51706903) ...................................................... 8
TRAY ASSEMBLY - ROLLOUT 34.5"W (51709944) ...................................................... 8
BASE-DRAWER SET (60110327) .................................................................................. 9
ADJUSTABLE SHELVES ...............................................................................................9
TANK BRACKET ASM-2 TANK OXY/ACET (51705349) ............................................... 9
DRAWER SET (51706978) ............................................................................................. 9
HOOK KIT-BOLT IN (51706696) .....................................................................................9
BOOKSHELF ASM 8H X 12D X 46L (51710102) ........................................................... 9
TANK BRACKET ASM-3 TANK OXY/ACET (51709717) ............................................... 9
ROLLOUT DRAWER MOUNTING KITS.......................................................................10
TRAY ASM-PARTS/BOOKS (51713240) ......................................................................10
COVER KIT-HOSE REEL HOLE (51707746) ...............................................................10
ADJUSTABLE HOOK ASM-BOLT IN (51707489) ....................................................... 10
AIR BLOWER KIT (51711260) ..................................................................................... 11
DIVIDER KIT-BOLT ON (51711265) .............................................................................12
DIVIDER KIT-BOLT ON-RAISED COMP’T (51711266) ...............................................12
BOOKSHELF ASM 8H X 26L X 12D (51707629) .........................................................13
TANK BRACKET ASM, TWO TANKS (51713311) .......................................................13

SECTION 3. COMPARTMENT OPTIONS



0000DOM1:99900681: 3-2 SECTION 3. COMPARTMENT OPTIONS
NOTES

19980810



0000DOM1:99900681: 3-3 SECTION 3. COMPARTMENT OPTIONS20050202
FRONT VERTICAL COMPARTMENT
NOTE: See 26”W drawer units/kits.
ROLLOUT TOOL BOX TRAY 27"W X 18.5"D 51706903
ROLLOUT TRAY 34.5W X 18.5D (11' BODY ONLY) 51709944
TANK BRKT-OXY/ACET 2-TANKS W/HOOK-VENTED 51705349
TANK BRKT-OXY/ACET 3-TANKS W/HOOK 51709717
HOOK-CABLE/HOSE KIT (ADD’L BOLT-IN) 51706696
DIVIDER KIT-FRONT COMPT-44"H BOLT-IN 51711265
DIVIDER KIT-FRONT COMPT-60"H BOLT-IN 51711266
ADJ SHELF 17X17.63 (USE W/DIVIDER-11') 60116733
ADJ SHELF 17X11.75 (USE W/DIVIDER-9') 60116876
ADJ SHELF 17X35.25 (9' BODY ONLY) 60116875
ADJ SHELF 17X41.13 (11' BODY ONLY) 60116735

SECOND VERTICAL COMPARTMENT
NOTE: See 13”W drawer units/kits.
ADJ SHELF 17"X17.63" (USE W/DIVIDER-11") 60116733

HORIZONTAL COMPARTMENT
NOTE: See 39”W drawer units/kits.
SLIDE OUT PARTS BOOK TRAY 51713240
BOOKSHELF 8"H X 45"L X 12"D 51710102
ADJ SHELF 17"X46.5" 51717122

REAR COMPARTMENT WITHOUT CRANE
NOTE: See 13”W drawer units/kits.
ADJ SHELF 17"X26.25" 60116734

MISCELLANEOUS COMPARTMENT OPTIONS
SGL BOLT DRAWER-STACKABLE 18D X 8.12W X 4.12H 51706978
BASE 2.7"H (1 REQD/STACK OF 51706978) 60110327
BOLT DRAWER SET-4 W/BASE 18D X 8.12W X 19H 51704193
BOLT DRAWER SET-16 W/BASE 18D X 16.25W X 35.5H 51709946
ADJ HOOK KIT (INCLUDES 2 HOOKS) 51707489
ADDITIONAL HOOK FOR 51707489 ADJ HOOK KIT 52707490
HOOK-CABLE/HOSE KIT (ADD’L BOLT IN) 51706696

SHELVING AND DRAWER PACKAGES
PACKAGE #2 (9' BODY)
51711371
51705349 2-TANK OXY/ACET BRKT   1
60116734 ADJ SHELF 17X 26.25   1
60116875 ADJ SHELF 17X35.25   2
51717122 ADJ SHELF 17X46.50   2

PACKAGE #3 (9' BODY)
51711368
52705349 2-TANK OXY/ACET BRKT   1
51706903 ROLLOUT TRAY ASM 27.5"   1
60116734 ADJ SHELF 17X26.25   1
51717122 ADJ SHELF 17X46.50   2

PACKAGE #5 (11' BODY)
51711367
51705349 2-TANK OXY/ACET BRKT   1
60116733 ADJ SHELF 17X17.88   4
60116734 ADJ SHELF 17X26.25   1
60116735 ADJ SHELF 17X41.13   2
51717122 ADJ SHELF 17X46.50   2

PACKAGE #6 (11' BODY)
51711364
51705349 2-TANK OXY/ACET BRKT   1
60116733 ADJ SHELF 17X17.88   3
60116734 ADJ SHELF 17X26.25   1
51717122 ADJ SHELF 17X46.50   2
51709944 ROLLOUT TRAY ASM 34.5W   1

PACKAGE #7 (11' BODY)
51711365
51704193 4-DRAWER SET W/RISER   1
51705349 2-TANK OXY/ACET BRKT   1
51707629 BOOKSHEL ASM 8HX26LX12D   1
51709944 ROLLOUT TRAY ASM 34.5W   1
60116733 ADJ SHELF 17X17.88   2
60116734 ADJ SHELF 17X26.25   2
51717122 ADJ SHELF 17X46.50   2



0000DOM1:99900681: 3-4 SECTION 3. COMPARTMENT OPTIONS20031120
DRAWER UNITS (PAINTED)

DRAWER KITS (PAINTED)

DRWR QTY (HT)
NOMINAL LOWER TOP UNIT PART NO. (see above)

PART NO. W H 3” 5” 7” 3” 5” 7” LOWER TOP
70733781 26 33 2 1 3 70733777 70733778
70733783 26 40 2 1 3 70733775 70733778
70733790 26 32 3 1 3 70733776 70733777
70733794 26 38 3 3 1 70733775 70733776
70733782 26 39 3 1 5 70733776 70733774
70733792 26 32 3 3 70733775 70733777
70733785 26 39 3 5 70733775 70733774
70733795 13 40 2 1 3 1 70733769 70733767
70733786 13 34 2 1 3 70733769 70733768
70733787 13 40 2 1 3 70733766 70733769
70733789 13 32 3 1 3 70733767 70733768
70733793 13 38 3 3 1 70733766 70733767
70733788 13 39 3 1 5 70733767 70733765
70733791 13 32 3 3 70733766 70733768
70733784 13 39 3 5 70733766 70733765

OVERALL DRWR QTY (HT)
PART NO. W H D 3” 5” 7”
70733769 13 23 17.38 2 1
70733768 13 15 17.38 3
70733767 13 21 17.38 3 1
70733766 13 22 17.38 3
70733765 13 22 17.38 5
70733778 26 23 29.62 2 1
70733777 26 15 29.62 3
70733776 26 21 29.62 3 1
70733775 26 22 29.62 3
70733774 26 22 29.62 5
70733773 39 23 42.62 2 1
70733772 39 21 42.62 3 1
70733771 39 22 42.62 3
70733770 39 22 42.62 5

COMMON COMPONENTS
60120909 BRACE-13”
60120910 BRACE-26”
72601329 CAP SCR 5/16-18X3/4 BTNHD
72060023 CAP SCR 5/16-18X3/4 HHGR5

NUT 5/16-18 SERRATED

NOTE:
Painted drawers used on all bodies
produced after January 2003.  Unpainted
drawers are available for service only.

COMMON COMPONENTS
72661457 LATCH-DRAWER PULL
71410694 PAINTED DRAWER SLIDE, RIGHT HAND
71410695 PAINTED DRAWER SLIDE, LEFT HAND
72601329 CAP SCR 5/16-18X3/4 BTNHD
72060023 CAP SCR 5/16-18X3/4 HHGR5

CAP SCR #10-24X1/2 C’SNK PHILLIPS HD
NUT 5/16-18 SERRATED



0000DOM1:99900681: 3-5 SECTION 3. COMPARTMENT OPTIONS20021204
DRAWER UNITS (UNPAINTED)

COMMON COMPONENTS
72661457 LATCH-DRAWER PULL
70731440 DRAWER SLIDE
72601329 CAP SCR 5/16-18X3/4 BTNHD
72060023 CAP SCR 5/16-18X3/4 HHGR5

CAP SCR #10-24X1/2 C’SNK PHILLIPS HD
NUT 5/16-18 SERRATED

DRAWER KITS (UNPAINTED)

DRWR QTY (HT)

NOMINAL LOWER TOP UNIT PART NO. (see above)

PART NO. W H 3” 5” 7” 3” 5” 7” LOWER TOP

70733266 26 33 2 1 3 70733238 70733239
70733268 26 40 2 1 3 70733236 70733239
70733276 26 32 3 1 3 70733237 70733238
70733280 26 38 3 3 1 70733236 70733237
70733267 26 39 3 1 5 70733237 70733235
70733278 26 32 3 3 70733236 70733238
70733270 26 39 3 5 70733236 70733235
70733343 13 40 2 1 3 1 70733229 70733227
70733272 13 34 2 1 3 70733228 70733229
70733273 13 40 2 1 3 70733226 70733229
70733275 13 32 3 1 3 70733227 70733228
70733279 13 38 3 3 1 70733226 70733227
70733274 13 39 3 1 5 70733227 70733216
70733277 13 32 3 3 70733226 70733228
70733269 13 39 3 5 70733226 70733216

OVERALL DRWR QTY (HT)

PART NO. W H D 3” 5” 7”

70733229 13 23 17.38 2 1
70733228 13 15 17.38 3
70733227 13 21 17.38 3 1
70733226 13 22 17.38 3
70733216 13 22 17.38 5
70733239 26 23 29.62 2 1
70733238 26 15 29.62 3
70733237 26 21 29.62 3 1
70733236 26 22 29.62 3
70733235 26 22 29.62 5
70733234 39 23 42.62 2 1
70733233 39 21 42.62 3 1
70733232 39 22 42.62 3
70733231 39 22 42.62 5

COMMON COMPONENTS
60120909 BRACE-13”
60120910 BRACE-26”
72601329 CAP SCR 5/16-18X3/4 BTNHD
72060023 CAP SCR 5/16-18X3/4 HHGR5

NUT 5/16-18 SERRATED

NOTE:
Painted drawers used on all bodies
produced after January 2003.  Unpainted
drawers are available for service only.



0000DOM1:99900681: 3-6 SECTION 3. COMPARTMENT OPTIONS19990806
DRAWER UNITS DRAWING (REFERENCE ONLY)



0000DOM1:99900681: 3-7 SECTION 3. COMPARTMENT OPTIONS19990806
DRAWER KITS DRAWING (REFERENCE ONLY)



0000DOM1:99900681: 3-8 SECTION 3. COMPARTMENT OPTIONS19980810
4-DRAWER SET W/RISER (51704193)
  1. 52710227 CABINET   1
  2. 52710274 DRAWER   4
  3. 60114979 DIVIDER 3.38X7.62 12
  4. 72060002 CAP SCR 1/4-20X3/4 HHGR5   4
  5. 72062104 NUT 1/4-20 LOCK   4
  6. 72063001 WASHER 1/4 WRT   8

16-DRAWER SET W/RISER (51709946)
  1. 52710235 CABINET   1
  2. 52710274 DRAWER 16
  3. 60114979 DIVIDER 3.38X7.62 48
  4. 72060002 CAP SCR 1/4-20X3/4 HHGR5   8
  5. 72062104 NUT 1/4-20 LOCK   8
  6. 72063001 WASHER 1/4 WRT 16

TRAY ASSEMBLY - ROLLOUT 27.5"W (51706903)
TRAY ASSEMBLY - ROLLOUT 34.5"W (51709944)
  1. 52711630 TRAY 16-3/4 X 27.5   1

52714297 TRAY 16-3/4 X 34.5   1
  2. 60117163 MTG BRACKET 32"   1
  3. 60114300 MTG BRACKET   2
  4. 70731440 DRAWER SLIDE   2
  5. 72062106 NUT #10-24 LOCK 19
  6. 72063123 WASHER #10 WRT 19
  7. 72601284 MACH SCR #10-24 X 5/8 FLHD   8
  8. 72601283 MACH SCR #10-24 X 5/8 RDHD 11
  9. 72601329 CAP SCR 5/16-18X3/4 BTNHD   4
10. 72063002 WASHER 5/16 WRT   2
11. 72062109 NUT 5/16-18 LOCK   4



0000DOM1:99900681: 3-9 SECTION 3. COMPARTMENT OPTIONS20031001

TANK BRACKET ASM-2 TANK OXY/ACET (51705349)
  1. 52704224 J-HOOK   1
  2. 70733516 STRAP   1
  3. 60108389 BOTTLE HOLDER   2
  5. 70058959 CHAIN CONNECTOR 3/16   2
  6. 72060023 CAP SCR 5/16-18X.75 HH GR5 12
  7. 72062109 NUT - 5/16-18 LOCK 12
  8. 72063152 WASHER 5/16 WRT SS   8

TANK BRACKET ASM-3 TANK OXY/ACET (51709717)
  1. 52704224 J-HOOK   1
  2. 70733516 STRAP   1
  3. 60108389 BOTTLE HOLDER   2
  5. 70058959 CHAIN CONNECTOR 3/16   2
  6. 72060023 CAP SCR 5/16-18X.75 HH GR5 14
  7. 72062109 NUT - 5/16-18 LOCK 14
  8. 72063152 WASHER 5/16 WRT SS 10
  9. 60113940 BOTTLE HOLDER   1

ADJUSTABLE SHELVES
60116876 ADJ SHELF 17X11.75
60116733 ADJ SHELF 17X17.63
60116734 ADJ SHELF 17X26.25
60116875 ADJ SHELF 17X35.25
60116735 ADJ SHELF 17X41.13
60116736 ADJ SHELF 17X46.50

BOOKSHELF ASM 8H X 12D X 46L (51710102)
  1. 52710113 BOOKSHELF 46L   1
  2. 72060023 CAP SCR 5/16-18X3/4 HHGR5   2
  3. 72062109 NUT 5/16-18 LOCK   2

HOOK KIT-BOLT IN (51706696)
  4. 72060023 CAP SCR 5/16-18X3/4 HHGR5 12
  5. 72062109 NUT 5/16-18 LOCK 12
  6. 52704224 J-HOOK   1

BASE-DRAWER SET (60110327)
(1 PER STACK)

DRAWER SET (51706978)
  1. 52710274 DRAWER   1
  2. 60114979 DIVIDER   3
  3. 60114952 CABINET   1

9



0000DOM1:99900681: 3-10 SECTION 3. COMPARTMENT OPTIONS20050202

ADJUSTABLE HOOK ASM-BOLT IN (51707489)
  1. 60111134 HANGER BRACKET   1
  2. 52707490 HOOK   2
  3. 72060025 CAP SCR 5/16-18X1 HHGR5   2
  4. 72062109 NUT 5/16-18 LOCK   2
  5. 72063002 WASHER 5/16 WRT   4

ROLLOUT DRAWER MOUNTING KITS
51713249 17.25"W
51713150 30.25"W
51713254 43.25"W
  1. 60119438 SHELF 17.5X17.25   1

60119261 SHELF 17.5X30.25   1
60119439 SHELF 17.5X43.25   1

  2. 60119440 RISER 3X17.25/30.25   1
52713142 RISER 2X43.25   1

  3. 72060023 CAP SCR 5/16-18X3/4 HHGR5   8
  4. 72062109 NUT 5/16-18 LOCK   8
  5. 76392598 WASHER 5/16 BONDED   4

COVER KIT-HOSE REEL HOLE (51707746)
  1. 60109522 COVER PLATE   1
  2. 72060638 MACH SCR #10-24X1 RDHD   4
  3. 72062106 NUT #10-24 LOCK   4
NOTE:  USE IN REAR COMPARTMENT WHEN A HOSE REEL
IS NOT INSTALLED.

TRAY ASM-PARTS/BOOKS (51713240)
  1. 52714765 SHELF   1
  2. 60121211 BRACKET   2
  3. 60121212 SPACER   2
  4. 60010921 LATCH   1
  5. 72060025 CAP SCR 5/16-18X1 HHGR5   5
  6. 72062109 NUT 5/16-18 LOCK   5
  7. 72063050 WASHER 5/16 LOCK   1
  8. 72063002 WASHER 5/16 WRT   9
  9. 60121216 ADJ SHELF   1
10. 60121215 BRACKET   1



0000DOM1:99900681: 3-11 SECTION 3. COMPARTMENT OPTIONS20000719
AIR BLOWER KIT (51711260)
  1. 70144322 FAN GUARD   1
  2. 70144323 FILTER GUARD   2
  3. 72062207 NUT #8-32 LOCK   4
  4. 72601676 MACH SCR #8-32X2-1/2 RDHD   8
  8. 77042080 FAN 12VDC   2
16. 70393673 DECAL-BLOWER FANS   1
17. 77044954 HARNESS   1
18. 77044573 CONNECTOR 2-PIN   2
19. 77044552 TERMINAL-MALE   4
20. 70394069 SEAL   4



0000DOM1:99900681: 3-12 SECTION 3. COMPARTMENT OPTIONS19980810

DIVIDER KIT-BOLT ON (51711265)
  1. 52711265 DIVIDER   1
  2. 72060025 CAP SCR 5/16-18X1 HHGR5   4
  3. 72062109 NUT 5/16-18 LOCK   4
  4. 76392598 WASHER 5/16 BONDED   4

DIVIDER KIT-BOLT ON-RAISED COMP’T (51711266)
  1. 52711266 DIVIDER   1
  2. 72060025 CAP SCR 5/16-18X1 HHGR5   4
  3. 72062109 NUT 5/16-18 LOCK   4
  4. 76392598 WASHER 5/16 BONDED   4

STANDARD BODY SHOWN



0000DOM1:99900681: 3-13 SECTION 3. COMPARTMENT OPTIONS

2,3,4

9,10,11 (TYP 6)

6

1
8 (2)

6

12

9.25

NOTE:

#9,10,11 ARE CONTAINED IN KIT # 51716346 

 (KIT-HARDWARE DOM OXY/ACT 2 BOTTLE FRONT WALL)

#1,2,3,4 ARE CONTAINED IN KIT # 51706696 

 (KIT-HARDWARE DOM HOOK "J" BOLT IN /ADJ SHELF)

20031001

BOOKSHELF ASM 8H X 26L X 12D (51707629)
  1. 52704180 BOOKSHELF   1
  2. 72060023 CAP SCR 5/16-18X3/4 HHGR5   2
  3. 72062109 NUT 5/16-18 LOCK   2
  4. 72063002 WASHER 5/16 WRT   2

TANK BRACKET ASM, TWO TANKS (51713311)
1. 52704224 HOOK, WELDMENT -”J” 1REF
2. 72060023 CAP SCR 5/16-18X3/4 HHGR5Z 4REF
3. 72062109 NUT 5/16-18 HEX NYLOC ZINC 4REF
4. 72063002 WASHER 5/16 FLAT 4REF
6. 60108389 BOTTLE HOLDER, 9 IN. 1
7. 60113940 BOTTLE HOLDER,  11M940 1
8. 70058959 CHAIN CONNECTOR, THRD 3/16 2
9. 72060023 CAP SCR 5/16-18X3/4 HH GR5Z 6REF
10. 72062109 NUT 5/16-18 HEX NYLOC ZINC 6REF
11. 72063001 WASHER 1/4 FLAT 12REF
12. 70733516 STRAP 36” BOTTLE

HOLDER W/SNAP HOOK 1

7



0000DOM1:99900681: 3-14 SECTION 3. COMPARTMENT OPTIONS



0000DOM1:99900681: 4-1 SECTION 4. TAILGATE & BUMPER OPTIONS19980810

SECTION 4. TAILGATE & BUMPER OPTIONS

TAILGATE KIT (51711241) ..................................................................................................................... 3

TAILGATE/WORKBENCH KIT (51711406) ............................................................................................ 4

BALL HITCH KITS ................................................................................................................................. 5

PINTLE HITCH KITS .............................................................................................................................. 5

MECHANICS VISE (70073683) ...................................................................................................... ........ 6

BENCH VISE (70732716) ....................................................................................................................... 6

STEP BUMPER W/ THRU-COMPARTMENT (51711506) ...................................................................... 6

STEP ASM (51714095) ........................................................................................................................... 6

VISE MOUNTING BRACKET KIT-BOLT ON (51710172) ...................................................................... 6



0000DOM1:99900681: 4-2 SECTION 4. TAILGATE & BUMPER OPTIONS
NOTES

19980810



0000DOM1:99900681: 4-3 SECTION 4. TAILGATE & BUMPER OPTIONS19980810
TAILGATE KIT (51711241)
  1. 72060096 CAP SCR 1/2-13X2-1/2 HHGR5   2
  2. 72066369 LATCH-RH   1
  3. 72066368 LATCH-LH   1
  4. 60030243 SPACER   2
  5. 72063005 WASHER 1/2 WRT   4
  6. 72062080 NUT 1/2-13 LOCK   2
  7. 76039990 BUMPER-RUBBER   1
  8. 72060636 MACH SCR #10-24X3/4 RDHD   1
  9. 72062106 NUT #10-24 LOCK   1
10. 72601652 CAP SCR 1/4-20X3/4 TRHTORXSS   8
11. 72661383 HINGE   2
12. 52711219 TAILGATE   1
14. 72062194 NUT 1/4-20 LOCK SS   4



0000DOM1:99900681: 4-4 SECTION 4. TAILGATE & BUMPER OPTIONS19980810
TAILGATE/WORKBENCH KIT (51711406)
  1. 72060096 CAP SCR 1/2-13X2-1/2 HHGR5   2
  2. 72066369 LATCH-RH   1
  3. 72066368 LATCH-LH   1
  4. 60030243 SPACER   2
  5. 72063005 WASHER 1/2 WRT 14
  6. 72062080 NUT 1/2-13 LOCK 12
  7. 52711403 TAILGATE/WORKBENCH   1
  8. 52714419 SUPPORT TUBE   2
  9. 52714418 SUPPORT ROD   2
10. 60120876 MOUNTING ANGLE   2
11. 72060093 CAP SCR 1/2-13X1-1/2 HHGR5   6
12. 72060986 CAP SCR 1/2-13X2-3/4 HHGR5   4
14. 60030171 SPACER   2



0000DOM1:99900681: 4-5 SECTION 4. TAILGATE & BUMPER OPTIONS19980810
BALL HITCH KITS

2" 51711363
2-5/16' 51711372
51711270 BALL MOUNT ASM (INCL:9,11,12)

  9. 60116800 BALL HITCH MOUNT   1
11. 72060117 CAP SCR 1/2-13X1-1/2 HHGR8   4
12. 72063053 WASHER 1/2 LOCK   4

70073649 BALL 2" (NOT SHOWN)   1
70073650 BALL 2-5/16" (NOT SHOWN)   1

PINTLE HITCH KITS
PINTLE         51711361
PINTLE W/BALL  51711362
51711279 PINTLE MOUNT ASM (INCL:10-12)

10. 52711220 PINTLE HITCH MOUNT   1
11. 72060117 CAP SCR 1/2-13X1-1/2 HHGR8   4
12. 72063053 WASHER 1/2 LOCK   4

70731179 PINTLE HITCH (NOT SHOWN)   1
70731620 PINTLE HITCH/2" REMOV. BALL

(NOT SHOWN)   1

A.  HITCH RECEIVER ASM           51711253
B.  BALL HITCH MOUNT ASM       51711270
C.  PINTLE HITCH MOUNT ASM   51711279

  A   B   C
  1. 52704895 PIN   1
  2. 52711240 HITCH SOCKET   1
  3. 60116783 CHANNEL   1
  4. 72060092 CAP SCR 1/2-13X1-1/4   2   2
  5. 72060093 CAP SCR 1/2-13X1-1/2   5   5
  6. 72062080 NUT 1/2-13 LOCK   7   7
  7. 72063005 WASHER 1/2 WRT 10 10
  8. 72066143 HAIR PIN 1/8   1   1
  9. 60116800 BALL HITCH MOUNT   1
10. 52711220 PINTLE HITCH MOUNT   1
11. 72060117 CAP SCR 1/2-13X1-1/2   4   4
12. 72063053 WASHER 1/2 LOCK   4   4

NOTE:PINTLE HITCH OR BALL HITCH MOUNT MUST BE FASTENED
WITH GRADE 8 CAP SCREWS.



0000DOM1:99900681: 4-6 SECTION 4. TAILGATE & BUMPER OPTIONS20030304

STEP BUMPER W/ THRU-COMPARTMENT (51711506)
  1. 52712995 STEP BUMPER W/COMPT   1
  2. 72661470 LATCH-1PT W/STUDS   2
  3. 76393253 LATCH GASKET   2
  4. 89393607 WEATHERSTRIP W/ADHESIVE   6FT
  6. 72063181 WASHER #10 WRT SS   8
  7. 72062123 NUT #10-24 LOCK SS   8
  8. 72066143 HAIR PIN 1/8   1
  9. 52704895 PIN   1
10. 51711279 KIT-PINTLE HITCH MTG   1

MECHANICS VISE (70073683)

BENCH VISE (70732716)

VISE MOUNTING BRACKET KIT-BOLT ON (51710172)
(THROUGH 3-1-03)
  1. 52705647 TIGHTENER BOLT   2
  2. 52710171 SLIDE   1
  3. 60114831 PLATE   1
  4. 72063003 WASHER 3/8 WRT   8
  5. 72060048 CAP SCR 3/8-16X1-1/2 HHGR5   4
  6. 72062103 NUT 3/8-16 LOCK   4

STEP ASM (51714095)
  1. 51716359 KIT-HARDWARE (INCL:5-7,9-12   1
  2. 52714111 STEP   1
  3. 60104783 SLEEVE   8
  4. 60120490 PLATE   4
  5. 72060027 CAP SCR 5/16-18X1-1/2 HHGR5   8REF
  6. 72062109 NUT 5/16-18 LOCK   8REF
  7. 72063002 WASHER 5/16 WRT 16REF
  8. 76394672 BELT-RUBBER   2
  9. 72063051 WASHER 3/8 LOCK   2REF
10. 72060046 CAP SCR 3/8-16X1 HHGR5   2REF
11. 72062103 NUT 3/8-16 LOCK   2REF
12. 72063003 WASHER 3/8 WRT   4REF
13. 60122841 BRACKET   1

VISE MOUNTING BRACKET KIT-BOLT ON (51710172)
(EFFECTIVE 3-1-03)
  1. 71731462 PIN-QUICK RELEASE   2
  2. 60114832 SLIDE   1
  3. 60114831 PLATE   1
  4. 72060048 CAP SCR 3/8-16X1-1/2 HHGR5   4
  5. 72062103 NUT 3/8-16 HEX NYLOC ZINC   4
  6. 72063003 WASHER 3/8 FLAT   8
  7. 99903161 INSTALLATION DWG (NOT SHOWN) REF

3
5

6

4

6

2
1



0000DOM1:99900681: 5-1 SECTION 5. TELESCOPING TOPS20010110

TELESCOPING TOP-11' VERSION (51711393) ........................................................... 3

TELESCOPING TOP-11' VERSION W/9" RISER & 8" TAILGATE (51713897) ........... 4

TELESCOPING TOP-11' VERSION (12" WORKBENCH) (51712088) ......................... 5

TELESCOPING TOP-9' VERSION (12" WORKBENCH) (51712086) ........................... 6

TELESCOPING TOP-9' VERSION (8" TAILGATE) (51711397) ................................... 7

TELESCOPING TOP-9'/35.5 OPENING (12" TAILGATE) (51714417)......................... 8

HARDWARE KIT-TELESCOPING TOPS-11' BODY (51714216) ................................. 9

HARDWARE KIT-TELESCOPING TOPS-9' BODY (51714220) ................................... 9



0000DOM1:99900681: 5-2 SECTION 5. TELESCOPING TOPS
NOTES

19980810



0000DOM1:99900681: 5-3 SECTION 5. TELESCOPING TOPS20010110
TELESCOPING TOP-11' VERSION (51711393)
  1. 60117047 TRACK MTG BRKT   2
  2. 60117048 TRACK 87-1/4'’   2
  3. 60117049 TRACK 134'’   2
  4. 60119034 REAR PANEL-TRACK   2
  5. 52713028 DOOR 21-1/8'’   1
  6. 60117148 DOOR ROD 22'’   2
  7. 72661383 HINGE 10GA SS   2
  8. 70391615 BUMPER-RUBBER   2
  9. 52711523 TOP-CENTER SECTION   1
10. 60030171 ROLLER   8
11. 52713026 TOP-FRONT SECTION   1
12. 72661466 LATCH 2-PT W/STUDS SS   1
13. 76393253 LATCH GASKET   1
14. 89392588 WEATHERSTRIP W/ADHESIVE 11FT
15. 52711522 TOP-REAR SECTION   1
16. 51714216 HARDWARE KIT (SEE DWG)   1
17. 70395940 LID   1
18. 72066340 POP RIVET 1/8X3/8GRIP   8



0000DOM1:99900681: 5-4 SECTION 5. TELESCOPING TOPS20010110
TELESCOPING TOP-11' VERSION W/9" RISER & 8"
TAILGATE (51713897)
  1. 51714216 HARDWARE KIT (SEE DWG)   1
  2. 52711523 TOP-CENTER SECTION   1
  3. 52711522 TOP-REAR SECTION   1
  4. 52713899 DOOR 28-5/8'’   1
  5. 52713898 TOP-FRONT SECTION   1
  6. 60030171 ROLLER   8
  7. 60120178 TRACK MTG BRKT   2
  8. 60117048 TRACK 87-1/4'’   2

  9. 60117049 TRACK 134'’   2
10. 60119366 REAR PANEL-TRACK   2
11. 60117148 DOOR ROD 22'’   2
12. 72661383 HINGE 10GA SS   2
13. 72661466 LATCH 2-PT W/STUDS SS   1
14. 76393253 LATCH GASKET   1
15. 70391615 BUMPER-RUBBER   2
16. 89392588 WEATHERSTRIP W/ADHESIVE 11FT
17. 70395940 LID   1
18. 72066340 POP RIVET 1/8X3/8GRIP   8



0000DOM1:99900681: 5-5 SECTION 5. TELESCOPING TOPS19980810
TELESCOPING TOP-11' VERSION (12" WORKBENCH)
(51712088)
  1. 60117047 TRACK MTG BRKT   2
  2. 60117048 TRACK 87-1/4'’   2
  3. 60117049 TRACK 134'’   2
  4. 60119034 REAR PANEL-TRACK   2
  5. 52713027 DOOR 17'’   1
  6. 60117148 DOOR ROD 22'’   2
  7. 72661383 HINGE 10GA SS   2
  8. 70391615 BUMPER-RUBBER   2
  9. 52711523 TOP-CENTER SECTION   1
10. 60030171 ROLLER   8
11. 52713026 TOP-FRONT SECTION   1
12. 72661466 LATCH 2-PT W/STUDS SS   1
13. 76393253 LATCH GASKET   1
14. 89392588 WEATHERSTRIP W/ADHESIVE 11FT
15. 52711522 TOP-REAR SECTION   1
16. 51714216 HARDWARE KIT (SEE DWG)   1



0000DOM1:99900681: 5-6 SECTION 5. TELESCOPING TOPS20010110
TELESCOPING TOP-9' VERSION (12" WORKBENCH)
(51712086)
  1. 60117058 TRACK MTG BRKT   2
  2. 60117057 TRACK 71-1/4'’   2
  3. 60117056 TRACK 110'’   2
  4. 60119034 REAR PANEL-TRACK   2
  5. 52713027 DOOR 17-3/8X45-1/4   1
  6. 60117148 DOOR ROD 22'’   2
  7. 72661383 HINGE 10GA SS   2
  8. 70391615 BUMPER-RUBBER   2
  9. 52711545 TOP-CENTER SECTION   1
10. 60030171 ROLLER   8
11. 52713587 TOP-FRONT SECTION   1
12. 72661466 LATCH 2-PT W/STUDS SS   1
13. 76393253 LATCH GASKET   1
14. 89392588 WEATHERSTRIP W/ADHESIVE 11FT
15. 52711544 TOP-REAR SECTION   1
16. 51714220 HARDWARE KIT (SEE DWG)   1
17. 70395940 LID   1
18. 72066340 POP RIVET 1/8X3/8GRIP   8



0000DOM1:99900681: 5-7 SECTION 5. TELESCOPING TOPS20010110
TELESCOPING TOP-9' VERSION (8" TAILGATE) (51711397)
  1. 60117058 TRACK MTG BRKT   2
  2. 60117057 TRACK 71-1/4'’   2
  3. 60117056 TRACK 110'’   2
  4. 60119034 REAR PANEL-TRACK   2
  5. 52713028 DOOR 21-1/8X45-1/4   1
  6. 60117148 DOOR ROD 22'’   2
  7. 72661383 HINGE 10GA SS   2
  8. 70391615 BUMPER-RUBBER   2
  9. 52711545 TOP-CENTER SECTION   1
10. 60030171 ROLLER   8
11. 52713587 TOP-FRONT SECTION   1
12. 72661466 LATCH 2-PT W/STUDS SS   1
13. 76393253 LATCH GASKET   1
14. 89392588 WEATHERSTRIP W/ADHESIVE 11FT
15. 52711544 TOP-REAR SECTION   1
16. 51714220 HARDWARE KIT (SEE DWG)   1
17. 70395940 LID   1
18. 72066340 POP RIVET 1/8X3/8GRIP   8



0000DOM1:99900681: 5-8 SECTION 5. TELESCOPING TOPS20010110
TELESCOPING TOP-9'/35.5 OPENING (12" TAILGATE)
(51714417)
  1. 60120880 TRACK MTG BRKT   2
  2. 60117057 TRACK 71-1/4'’   2
  3. 60117056 TRACK 110'’   2
  4. 60119366 REAR PANEL-TRACK   2
  5. 52714460 DOOR 24-9/16X45-1/4   1
  6. 60117148 DOOR ROD 22'’   2
  7. 72661383 HINGE 10GA SS   2
  8. 70391615 BUMPER-RUBBER   2
  9. 52711545 TOP-CENTER SECTION   1
10. 60030171 ROLLER   8
11. 52714420 TOP-FRONT SECTION   1
12. 72661466 LATCH 2-PT W/STUDS SS   1
13. 76393253 LATCH GASKET   1
14. 89392588 WEATHERSTRIP W/ADHESIVE 11FT
15. 52711544 TOP-REAR SECTION   1
16. 51714220 HARDWARE KIT (SEE DWG)   1
17. 60120810 ANGLE   2
18. 70395940 LID   1
19. 72066340 POP RIVET 1/8X3/8GRIP   8



0000DOM1:99900681: 5-9 SECTION 5. TELESCOPING TOPS19980810
HARDWARE KIT-TELESCOPING TOPS-11' BODY (51714216)
  1. 72601377 MACH SCR 3/8-16X2 HH     2
  2. 72062002 NUT 3/8-16 HEX     2
  3. 72063001 WASHER 1/4 WRT 106
  4. 72062123 NUT #10-24 LOCK SS     4
  5. 72063181 WASHER #10 FLAT SS     4
  6. 72062109 NUT 5/16-18 LOCK   52
  7. 72601652 MACH SCR 1/4-20X3/4 TRH TORXSS     8
  8. 72062194 NUT 1/4-20 LOCK SS   10
  9. 72063166 WASHER 1/4 5/8 OD SS   10
10. 72060025 CAP SCR 5/16-18X1 HHGR5   18
11. 72060711 CAP SCR 1/4-20X2 SH     2
12. 72060023 CAP SCR 5/16-18X3/4 HHGR5   36

HARDWARE KIT-TELESCOPING TOPS-9' BODY (51714220)
  1. 72601377 MACH SCR 3/8-16X2 HH   2
  2. 72062002 NUT 3/8-16 HEX   2
  3. 72063001 WASHER 1/4 WRT 98
  4. 72062123 NUT #10-24 LOCK SS   4
  5. 72063181 WASHER #10 FLAT SS   4
  6. 72062109 NUT 5/16-18 LOCK 48
  7. 72601652 MACH SCR 1/4-20X3/4 TRH TORXSS   8
  8. 72062194 NUT 1/4-20 LOCK SS 10
  9. 72063166 WASHER 1/4 5/8 OD SS 10
10. 72060025 CAP SCR 5/16-18X1 HHGR5 18
11. 72060711 CAP SCR 1/4-20X2 SH   2
12. 72060023 CAP SCR 5/16-18X3/4 HHGR5 32



0000DOM1:99900681: 5-10 SECTION 5. TELESCOPING TOPS



0000DOM1:99900681: 6-1 SECTION 6. AIR SYSTEM OPTIONS20011204

MOISTURE SEPARATOR/REGULATOR/OILER ASMS ............................................ 3
MOISTURE SEPARATOR/REGULATOR/OILER ASM-1/2” HOSE (51714805-1) ..... 4
MOISTURE SEPARATOR/REGULATOR/OILER ASM-1/2” HOSE (51714805-2) ..... 5
INSTALLATION DWG-MOISTURE SEP/REG/OILER ASM ........................................ 5
HOSE REEL KIT-3/8" X 35' HOSE (51706348) .......................................................... 6
HOSE REEL KIT-1/2 X 50' HOSE (51706347) ............................................................ 6
HOSE REEL KIT-SMALL-1/2 X 50' HOSE (51711278) ............................................... 6
HOSE REEL KIT-1/2X50' W/GUIDE (51713651) ......................................................... 6
AIR TANK KIT-22 1/2 GALLON (51706697) ............................................................... 7
58 GALLON AIR TANK KIT (51708369) ..................................................................... 7
AIR TANK DRAIN ASM (51709358) ............................................................................ 8
AIR TANK KIT-28 GALLON GM 3500/HD (51710158) ............................................... 9
AIR TANK KIT-DUAL 10-GALLON SD FORD (51717200) ....................................... 10
AIR TANK KIT-35 GALLON (51708336) ................................................................... 11
DRAIN ASM-DUAL AIR TANK (51713771) ............................................................... 12
AIR TANK KIT-22 GALLON-’99 FORD (51714204) .................................................. 13



0000DOM1:99900681: 6-2 SECTION 6. AIR SYSTEM OPTIONS
NOTES

19980810



0000DOM1:99900681: 6-3 SECTION 6. AIR SYSTEM OPTIONS19980810
MOISTURE SEPARATOR/REGULATOR/OILER ASMS
3/8" HOSE REEL             51706341
1/2" HOSE REEL             51706342
3/8" & 1/2" HOSE REEL   51706343
  1. 70048015 AIR PRESSURE GAUGE-300 PSI REAR MOUNT
  2. 70048036 AIR PRESSURE GAUGE-300 PSI SIDE MOUNT
  3. 70073439 SEP / REG / OILER ASSEMBLY
  4. 70141473 MOUNTING BRACKET
  5. 72053013 PIPE  NIPPLE - 1/4 X CLOSE
  6. 72053090 PIPE NIPPLE - 1/2 X CLOSE
  7. 72053243 PIPE PLUG - 1/2 HOL HEX
  8. 72053284 STREET ELBOW - 1/2 X 90 DEG
  9. 72053374 REDUCER BUSHING - 1/2  X 1/4
10. 72053603 TEE - 1/2
11. 72060004 CAP SCREW 1/4-20 X 1 HH GR5
12. 72062104 NUT 1/4-20 LOCK
13. 72063001 WASHER 1/4 WRT
14. 72531541 BARBED NIPPLE - 1/2 MPT X 3/8 BARB
15. 72531547 BARBED NIPPLE - 1/2 MPT X 3/4 BARB
16. 72053457 BARBED NIPPLE - 1/2 MPT X 1/2 BARB
17. 72532021 QUICK COUPLER - 1/4
18. 72053435 REDUCER COUPLING - 3/4 X  1/2
19. 72053458 BARBED NIPPLE - 3/4 MPT X 3/4 BARB

NOTE:  EACH INSTALLATION  MAY VARY, USE THE PARTS
LIST AND THE DRAWING AS A  GUIDE ONLY.

THIS ASSEMBLY USED PRIOR TO 6-1-98



0000DOM1:99900681: 6-4 SECTION 6. AIR SYSTEM OPTIONSREV. B 20040823
MOISTURE SEPARATOR/REGULATOR/OILER ASM-1/2”
HOSE (51714805-1)
  1. 70048205 AIR PRESSURE GAUGE 300PSI   2
  2. 70073310 MOISTURE SEP/REG/OILER   1
  3. 72053571 STREET ELBOW 3/8NPT 45° BRASS   1
  4. 72531812 REDUCER BUSHING 1/2-1/4NPT BRS   1
  5. 72532974 STREET ELBOW 1/4NPT 90° SHORT   1
  6. 72533586 TEE 3/8NPT BRS RUN   1
  7. 72533587 TEE 1/2NPT BRS RUN   1
  8. 72533588 REDUCER BUSHING 3/8-1/4NPT BRS   1
  9. 72533592 BARB NIPPLE 1/2MPT 3/4NPT 90°   4
10. 72533593 QUICK DISCONNECT 3/8MPT 1/4DIS   1
11. 72601825 CAP SCR, SS 1/4-20 X 1/2 HH * 4

(WAS 72060000)
12. 72063142 WASHER, SS 1/4 LOCK * 4

(WAS 72063049)
13. T48004 920 3”X5” 2MIL ZIPLOC BAG * 4

*  NOT SHOWN

THIS ASSEMBLY USED FROM 6-1-98

CONTINUED ON FOLLOWING PAGE

1

9

7

5
4

1

8

3

10

6

2

9

NOTE:
1) WHEN INSTALLING FITTINGS, SEAL THREADS WITH PRO LOCK
PIPE SEALANT W/TEFLON (#51464) OR EQUIVALENT.  THIS SEALANT
IS A LOW STRENGTH ANAEROBIC PASTE.  THREAD TAPE IS NOT 
ACCEPTABLE!

2) SEE 51714805-2 FOR REPLACEMENT PARTS FOR THE FRL (ITEM #2).



0000DOM1:99900681: 6-5 SECTION 6. AIR SYSTEM OPTIONS20020108
MOISTURE SEPARATOR/REGULATOR/OILER ASM-1/2” HOSE (51714805-2)

INSTALLATION DWG-MOISTURE SEP/REG/OILER ASM
NOTE:  DOMINATOR 2 INSTALLATION SHOWN.
DOMINATOR 1 INSTALLATION IS IDENTICAL.

70733664 BOWL-METAL W/O SIGHT GAUGE GRP-96-XXX
76395036 O-RING-BOWL GRP-96-640 JNF19

70048207 REGULATOR - AIR R19 (WILKERSON) (COMPLETE UNIT)
REPLACEMENT COMPONENTS (NOT SHOWN):

94395037 KIT-DIAPHRAGM RRP-96-656 JNF19
70145777 SPRING-AIR REG 0-250 RRP-96-662

70733664 BOWL-METAL W/O SIGHT GAUGE GRP-96-XXX
76395036 O-RING -BOWL GRP-96-640 JNF19

70048206 FILTER-AIR F18 (WILKERSON) (COMPLETE UNIT)
REPLACEMENT COMPONENTS (NOT SHOWN):

94395039 KIT-ELEMENT FRP-96-641 JNF19
KIT INCLUDES 5 MICRON ELEMENT, ELEMENT RETAINER,

DEFLECTOR, AND BOWL O-RING.
70048209 ELEMENT-AIR FRP-96-639 JNF19 (5 MICRONELEMENT ONLY)

94395040 KIT-JOINER SET/T-BRKT GPA96603 TYP. (2)

70034444 SIGHT DOME-ASM LRP-96-710

70034443 PLUG-FILL W/O-RING LRP-96-679

70048208 LUBRICATOR-AIR L18 (WILKERSON) (COMPLETE)
REPLACEMENT COMPONENTS (NOT SHOWN):
94395038 KIT-BY PASS LRP-96-678 JNF19
KIT INCLUDES MODULE, CHECK BALLS, ELASTOMER, 
AND GASKET.

ITEM #2 (REFERENCE 81714805-1)
70073310 MOISTURE SEP-REG-LUB
(MODULAR)



0000DOM1:99900681: 6-6 SECTION 6. AIR SYSTEM OPTIONS20020108
HOSE REEL KIT-3/8" X 35' HOSE (51706348)
  1. 70073625 HOSE REEL   1
  2. 72053283 STREET ELBOW 3/8NPT 90°   1
  3. 72060025 CAP SCR 5/16-18X1 HHGR5   4
  4. 72062109 NUT 5/16-18 LOCK   4
  5. 72063002 WASHER 5/16 WRT   8
  6. 72066061 HOSE CLAMP   2
  7. 72531543 BARB NIPPLE 3/8MPT 1/2HOSE   1
  8. 72532021 QUICK DISCONNECT 1/4FPT   1
  9. 72532038 NIPPLE - DISCONNECT 1/4FPT   1
10. 89039176 AIR HOSE 1/2 250# 36"

HOSE REEL KIT-1/2 X 50' HOSE (51706347)
  1. 70732096 HOSE REEL   1
  2. 72531133 STREET ELBOW 1/2X90°   1
  3. 72053810 PIPE CAP 1/2NPT   1
  4. 72060046 CAP SCR 3/8-16X1 HHGR5   4
  5. 72062103 NUT 3/8-16 LOCK   4
  6. 72063003 WASHER 3/8 WRT   8
  7. 72066000 HOSE CLAMP   2
  8. 72051547 BARB NIPPLE 1/2MPT 3/4HOSE   2
  9. 89392349 HOSE 3/4 300# 36"

HOSE REEL KIT-SMALL-1/2 X 50' HOSE (51711278)
  1. 70732095 HOSE REEL-SMALL   1
  2. 72053284 STREET ELBOW 1/2NPTX90°   1
  3. 72053810 PIPE CAP 1/2NPT   1
  4. 72060046 CAP SCR 3/8-16X1 HHGR5   4
  5. 72062103 NUT 3/8-16 LOCK   4
  6. 72063003 WASHER 3/8 WRT   8
  7. 72066004 HOSE CLAMP   2
  8. 72053457 BARB NIPPLE 1/2NPT 1/2HOSE   2
  9. 89392602 HOSE - 200 PSI 1/2 36"

HOSE REEL KIT-1/2X50' W/GUIDE (51713651)
  1. 70732096 HOSE REEL   1
  2. 72053284 STREET ELBOW 1/2NPTX90°   1
  3. 72053810 PIPE CAP 1/2NPT   1
  4. 72060046 CAP SCR 3/8-16X1 HHGR5   4
  5. 72062103 NUT 3/8-16 LOCK   4
  6. 72063003 WASHER 3/8 WRT   8
  7. 72066000 HOSE CLAMP   2
  8. 72051547 BARB NIPPLE 1/2MPT 3/4HOSE   2
  9. 89392349 HOSE 3/4 300# 36"
10. 70731371 HOSE GUIDE & ROLLER ASM   1
11. 72060638 MACH SCR #10-24X1 RDHD   4
12. 72062106 NUT #10-24 LOCK   4

1

2
8

9

7
4

6

5
3

6



0000DOM1:99900681: 6-7 SECTION 6. AIR SYSTEM OPTIONS19990901
AIR TANK KIT-22 1/2 GALLON (51706697)
  1. 51709358 DRAIN ASM (INCL:1) SEE DWG   1
  2. 70731788 AIR TANK 22-1/2 GALLON   1
  4. 72053517 ADAPTER 1/4MPT 1/4MPT HEX   1
  5. 72053556 STREET ELBOW 3/4NPT 90°   2
  6. 72053610 TEE 1/4   1
  7. 72060092 CAP SCR 1/2-13X1-1/4 HHGR5   4
  8. 72062080 NUT 1/2-13 LOCK   4
  9. 72063005 WASHER 1/2 WRT 12
10. 72531836 REDUCER BUSHING 1-1/4X3/4NPT   2
11. 72532552 HOSE FTG TYPE O 1/4 1/4   1
13. 73054032 SAFETY VALVE 1/4 200PSI   1
14. 71393886 DECAL-DANGER EXPLODING TANK   1
15. 60113718 BRACKET   2
16. 70144807 SPRING   4
17. 72060920 CAP SCR 1/2-13X3-1/4 HHGR5   4

58 GALLON AIR TANK KIT (51708369)
  1. 70073808 TANK-58 GALLON   1
  2. 60112258 BRACKET   2
  3. 70048036 AIR PRESSURE GAUGE-300PSI   1
  4. 72053527 REDUCER BUSHING 3/4X1/4NPT   2
  5. 72053604 TEE 3/4   2
  6. 72532832 HOSE FITTING 3/4NPT 3/4HOSE   2
  7. 72053141 PIPE NIPPLE 3/4NPT X CLOSE   2
  8. 72532852 REDUCER BUSHING 2NPT-3/4NPT   2
  9. 73054032 SAFETY VALVE   1
10. 72060046 CAP SCR 3/8-16X1 HHGR5 12
11. 72062002 NUT 3/8-16 HEX 12
12. 72063003 WASHER 3/8 WRT 12
13. 72063051 WASHER 3/8 LOCK 12
14. 51709358 DRAIN ASM (SEE DWG)   1
15. 72066534 HOSE CLAMP 1/4 VINYL   3
16. 72066340 POP RIVET 1/8   3
17. 89392349 HOSE 3/4 200 PSI X 31FT   1
18. 72066525 HOSE CLAMP 3/4 VINYL   9
19. 72060002 CAP SCR 1/4-20X3/4 HHGR5   9
20. 72063049 WASHER 1/4 LOCK   9
21. 72063001 WASHER 1/4 WRT   6
22. 72062000 NUT 1/4-20 HEX   6
23. 72066000 HOSE CLAMP SAE #12   2
24. 71393886 DECAL-DANGER AIR TANK   1

PLACE ITEM 24 NEAR DRAIN VALVE AND IN CLEAR VIEW OF
OPERATOR



0000DOM1:99900681: 6-8 SECTION 6. AIR SYSTEM OPTIONS20020104
AIR TANK DRAIN ASM (51709358)
  1. 60116097 MOUNTING BRACKET   1
  2. 72053141 PIPE NIPPLE 3/4NPT X CLOSE   1
  3. 72063066 WASHER 1" FLAT   3
  5. 72053472 COUPLING STL 3/4 HEX   1
  6. 72053556 STREET ELBOW 3/4NPT 90°   3
  7. 72053458 BARBED NIPPLE 3/4 MPT 3/4   2
  8. 72060025 CAP SCR 5/16-18X1 HHGR5   2
  9. 72062109 NUT 5/16-18 LOCK   2
10. 72063002 WASHER 5/16 WRT   2
11. 89392349 HOSE 3/4 300 PSI X 120"   1
12. 73054230 BALL VALVE 3/4NPT   1
13. 70391601 DECAL-DRAIN   1
14. 72066000 HOSE CLAMP #12   2
15. 72531833 REDUCER BUSHING-STL 3/4-1/2   1
16. 70396133 MUFFLER-AIR 3/4 NPT   1

TO AIR TANK DRAIN

NOTE: ITEM 13, DECAL-AIR TANK DRAIN, IS NOT SHOWN.  LOCATE DECAL AS
CLOSE TO DRAIN VALVE AS POSSIBLE, IN CLEAR VIEW OF OPERATOR.

6

7

11,14

7

5

3

2

3

12

6

1

8,9,10
16

15



0000DOM1:99900681: 6-9 SECTION 6. AIR SYSTEM OPTIONS
AIR TANK KIT-28 GALLON GM 3500/HD (51710158)
  1. 51709358 DRAIN ASM (SEE DWG)   1
  2. 60106492 BRACKET   2
  3. 60114957 ROD 3/8-16X10   2
  4. 70731345 AIR TANK 28-GAL   1
  5. 72053119 PIPE NIPPLE 1/2NPT X 2-1/2   4
  6. 72053293 STREET ELBOW 3/8NPT 90°   1
  7. 72053372 REDUCER BUSHING 3/8 1/4NPT   1
  8. 72053405 PIPE PLUG 3/4NPT SH   1
  9. 72053458 BARB NIPPLE 3/4MPT 3/4HOSE   2
10. 72053556 STREET ELBOW 3/4NPT 90°   2
11. 72062103 NUT 3/8-16 LOCK   8
12. 72063186 WASHER 3/8 FLAT   6
13. 72531131 STREET ELBOW 1/4NPT 90°   1
14. 72531836 REDUCER BUSHING 1-1/4 3/4   2
15. 72601512 CAP SCR 3/8-16X3-1/2 HHGR8   2
16. 73054032 SAFETY VALVE 1/4NPT 200PSI   1
17. 71393886 DECAL-DANGER AIR TANK   1

PLACE ITEM 17 NEAR DRAIN VALVE AND IN CLEAR VIEW OF
OPERATOR

20011130



0000DOM1:99900681: 6-10 SECTION 6. AIR SYSTEM OPTIONS
AIR TANK KIT-DUAL 10-GALLON SD FORD (51717200)
1. 70733666 AIR TANK 10 GAL 2
2. 60111339 STRAP-AIR TANK 10 GAL 4
3. 52717201 BRACKET LH 2
4. 52717202 BRACKET RH 2
5. 60123804 BRACKET-STRAP 2
6. 72053141 NIPPLE-PIPE BLK 3/4 X CLOSE 1REF
7. 72053555 TEE STL 3/4 1
8. 72053556 ELBOW-STREET STL 3/4 X 90° 2
9. 72531548 NIPPLE-BARB STL 3/4 MPT 3/4 6
10. 72066000 CLAMP-HOSE 1/2 -1.25 SAE12 8REF
12. 72053558 ADPTR 3/4MPT 3/4MPT HEX 1
13. 72062290 NUT METRIC 12MM CENT LOCK 2REF
15. 72531134 ELBOW-STREET STL 1.00 X 90° 2
16. 72531549 NIPPLE-BARB STL 1.00 MPT 1.00 2
17. 89039188 HOSE-AIR 1.00 X 2 300 RED ORTAC 8’
20. 73054032 SAFETY VALVE 1/4 200 PSI 1
21. 72060048 CAP SCR 3/8-16 X 1.50 HH GR5 Z 8REF
22. 72062103 NUT 3/8-16 HEX NYLOC ZINC 24REF
23. 72063003 WASHER 3/8 FLAT 48REF
24. 72060047 CAP SCR 3/8-16 X 1.25 HH GR5 Z 16REF
25. 72060025 CAP SCR 5/16-18 X 1.00 HH GR5 Z 2REF
26. 72062104 NUT 1/4-20 HEX NYLOC ZINC 2REF
27. 72063002 WASHER 5/16 FLAT 4REF
28. 72062291 CLIP-BODY SPEED NUT 3/8-16 8REF

51717200.01.20011204



0000DOM1:99900681: 6-11 SECTION 6. AIR SYSTEM OPTIONS20030505
AIR TANK KIT-35 GALLON (51708336)
  1. 70073063 AIR TANK 35 GAL   1
  2. 70391601 DECAL-AIR TAK DRAIN   1
  3. 71393886 DECAL-DNGR EXPLODING TANK   1
  4. 60112258 BRACKET   2
  5. 72053245 PIPE PLUG 1/4NPT SQHD   2
  6. 72053405 PIPE PLUG 3/4NPT SH   1
  7. 73054032 SAFETY VALVE 1/4NPT 200PSI   1
  8. 72053577 REDUCER BUSHING 1-1/2 3/4NPT   2
  9. 72053285 STREET ELBOW 3/4NPT 90°   3
10. 72053458 BARB NIPPLE 3/4MPT 3/4HOSE   4
11. 72066000 HOSE CLAMP 1/2 1-1/4 SAE#12   5
12. 72066582 CLAMP   5
13. 89392349 HOSE 3/4X300# WP GRAY 31’
14. 72053173 STREET ELBOW 3/4NPT 45°   1
15. 72053141 PIPE NIPPLE 3/4NPT X CLOSE   1
16. 73054230 BALL VALVE 3/4NPT   1
17. 72532832 HOSE FTG 3/4NPT 3/4 TYPE O   1
18. 70048015 AIR PRESSURE GAUGE 300PSI   1
19. 72053170 STREET ELBOW 1/4NPT 45°   1
20. 72060004 CAP SCR 1/4-20X1 HHGR5   4
21. 72063001 WASHER 1/4 WRT   8
22. 72062104 NUT 1/4-20 LOCK   4
23. 72060047 CAP SCR 3/8-16X1-1/4 HHGR5   8
24. 72063003 WASHER 3/8 WRT 20
25. 72062103 NUT 3/8-16 LOCK 12
26. 72060046 CAP SCR 3/8-16X1 HHGR5   4
27. 76392821 WASHER 3/8 BONDED   4
28. 72053152 PIPE NIPPLE 3/4NPT X 5   1

NOTES:
#23-27 ARE USED TO SECURE TANK (#1) TOBRACKET (#4)
AND THEN TO BODY.

NIPPLE (#28 & ONE OF ELBOW (#9) ARE NOT USEDIN ALL
APPLICATIONS,#14-15 ARE REPLACED BY #28 & ONE OF #9.

PLACE ITEM 3 NEAR DRAIN VALVE AND INCLEAR VIEW OF
OPERATOR.



0000DOM1:99900681: 6-12 SECTION 6. AIR SYSTEM OPTIONS
DRAIN ASM-DUAL AIR TANK (51713771)
  1. 60116097 MTG BRKT   1
  2. 72053141 PIPE NIPPLE 3/4NPT X CLOSE   3
  3. 72063066 WASHER 1 WRT (AS NEEDED)   4
  4. 72053285 STREET ELBOW 3/4NPT 90° BLK   1
  5. 72053305 COUPLING 3/4NPT   2
  6. 72053556 STREET ELBOW 3/4NPT 90° STL   2
  7. 72053458 BARB NIPPLE 3/4MPT BRS   4
  8. 72060025 CAP SCR 5/16-18X1 HHGR5   2
  9. 72062109 NUT 5/16-18 LOCK   2
10. 72063002 WASHER 5/16 WRT   2
11. 89392349 HOSE 3/4 GP 300# WP 10’
12. 73054626 BALL VALVE 3/4NPT   1
13. 70391601 DECAL-AIR TANK DRAIN   1
14. 72066000 HOSE CLAMP #12   4
15. 72053604 TEE 3/4NPT BLK   1

19980810



0000DOM1:99900681: 6-13 SECTION 6. AIR SYSTEM OPTIONS20030210
AIR TANK KIT-22 GALLON-’99 FORD (51714204)
  1. 51709358 DRAIN ASM (NOT SHOWN)   1
  2. 52716275 BRACKET   1
  3. 60106492 BRACKET   2
  4. 60123268 BRACKET   1
  5. 70733423 TANK-22 GAL   1
  6. 71393886 DECAL-DANGER EXPLODING TANK   1
  7. 72053372 REDUCER BUSHING 3/8-1/4NPT   1
  8. 72053405 PIPE PLUG GALV 3/4 SH   1
  9. 72053458 BARB NIPPLE 3/4MPT 3/4HOSE   2
10. 72053556 STREET ELBOW 3/4NPT 90°   2
11. 51716379 HARDWARE KIT (INCL. 13-22)  1

12. 72531836 REDUCER BUSHING 1-1/4-3/4NPT   2
13. 72060048 CAP SCR 3/8-16X1-1/2 HHGR5   4
14. 72060050 CAP SCR 3/8-16X2 HHGR5   2
15. 72601144 CAP SCR 9/16-12X2 HHGR8   3
16. 72062103 NUT 3/8-16 LOCK   6
17. 72063003 WASHER 3/8 WRT 12
18. 72063117 WASHER 9/16 WRT   6
19. 72053372 REDUCER BUSH BLK 3/8-1/4   1
20. 72053405 PLUG-PIPE SH GLV 3/4   2
21. 72053397 PLUG-PIPE SH BLK 1-1/4   1
22. 72062275 NUT 9/16-12 HEX TOP LOCK GR8Z   3
23. 72062102 NUT 9/16-12 HEX NYLOC ZINC   3
24. 72066000 HOSE CLAMP SAE#12   4
25. 73054032 SAFETY VALVE 1/4NPT 200PSI   1
26. 89392349 HOSE 3/4 300PSI 20FT
27. 72531131 ELBOW-STREEL STL 1/4X90°   2



0000DOM1:99900681: 6-14 SECTION 6. AIR SYSTEM OPTIONS



0000DOM1:99900681: 7-1 SECT 7. CRANE BOOM SUPPORTS/RESERVOIRS20000606

BOOM SUPPORT ASM (51714181) ............................................................................ 2
BOOM SUPPORT ASM-ADJ 19"-31" (51708161) ...................................................... 3
BOOM SUPPORT-10"H (1015/2015/3016 CRANE) (51706413) ................................ 3
BOOM SUPPORT-10"H (1014 CRANE) (51707625) .................................................. 3
BOOM SUPPORT-17"H (1014 CRANE) (51707626) .................................................. 3
OPTION-RESERVOIR 18 GAL-BULKHEAD (51707798) ........................................... 4



0000DOM1:99900681: 7-2 SECT 7. CRANE BOOM SUPPORTS/RESERVOIRSREV. F 20040726
BOOM SUPPORT ASM (51714181)
REV. F 20040726
1. 52708159 PEDESTAL 1
2. 60121853 TUBE-PEDESTAL 1
3. 60120516 SADDLE 1
4. 60030306 WEAR PAD 1
5. 72060048 CAP SCREW 3/8-16X1.5 HHGR5 4REF
6. 72060049 CAP SCREW 3/8-16X1.75 HHGR5 2REF
7. 72060101 CAP SCREW 1/2-13X5 HHGR5 2REF
8. 72601671 CAP SCREW 3/4-10X5.5 HHGR5 1REF
9. 72062103 NUT 3/8-16 HEX NYLOC 6REF
10. 72062080 NUT 1/2-13 HEX NYLOC 2REF
11. 72062114 NUT 3/4-10 HEX NYLOC 1REF
12. 72063003 WASHER 3/8 WRT 12REF
13. 72063005 WASHER 1/2 WRT 4REF
14. 72063008 WASHER 3/4 WRT 2REF
15. 76392821 WASHER-BONDED PLTD 4REF
16. 51716384 HARDWARE KIT (INCL. 5-15) 1

5,9,12,15

1

2

8

3

11,14

10,13 7

4
12 (4)
6,9, THE 1-3/4" CAPSCREW SHALL

SERVE AS A STOP FOR THE 
SADDLE WHILE ROTATING
SIDE TO SIDE.



0000DOM1:99900681: 7-3 SECT 7. CRANE BOOM SUPPORTS/RESERVOIRS20040726
BOOM SUPPORT-10"H (1014 CRANE) (51707625)
BOOM SUPPORT-17"H (1014 CRANE) (51707626)
  1. 52706411 PEDESTAL 10" (1014)   1

52706412 PEDESTAL 17" (1014)   1
  2. 52707624 SADDLE (1014)   1
  3. 60030161 WEAR PAD (1014)   1
  4. 70086054 STRUCTURAL TAPE 6"   2
  5. 72060191 CAP SCR 3/4-10X5 HHGR5   1
  6. 72062114 NUT 3/4-10 LOCK   1
  7. 72060046 CAP SCR 3/8-16X1 HHGR5   4
  8. 72062103 NUT 3/8-16 LOCK   4
  9. 76392821 WASHER 3/8 THREAD SEAL   4

BOOM SUPPORT-10"H (1015/2015/3016 CRANE) (51706413)
  1. 52706114 PEDESTAL 10"   1
  2. 52706408 SADDLE   1
  3. 60030162 WEAR PAD   1
  4. 70086054 STRUCTURAL TAPE 6"   2
  5. 72060046 CAP SCR 3/8-16X1 HHGR5   4
  6. 72062103 NUT 3/8-16 LOCK   4
  7. 72060191 CAP SCR 3/4-10X5 HHGR5   1
  8. 72062114 NUT 3/4-10 LOCK   1
  9. 76392821 WASHER 3/8 THREAD SEAL   4

BOOM SUPPORT ASM-ADJ 19"-31" (51708161)
REV. E 20040726
  1. 52712318 SADDLE   1
  2. 52708159 PEDESTAL   1
  3. 60030294 WEAR PAD   1
  4. 60112040 TUBE   1
  5. 72060025 CAP SCR 5/16-18x1 HHGR5   2
  6. 72060047 CAP SCR 3/8-16X1-1/4 HHGR5   4
  7. 72060195 CAP SCR 3/4-10X7 HHGR5   1
  8. 72062080 NUT 1/2-13 LOCK   2
  9. 72062103 NUT 3/8-16 LOCK   4
10. 72062114 NUT 3/4-10 LOCK   1
11. 72063003 WASHER 3/8 WRT   4
12. 72063005 WASHER 1/2 WRT   2
13. 72063008 WASHER 3/4 WRT   2
14. 52708158 U-BOLT   2
15. 76392821 WASHER 3/8 BONDED   4
16. 72063001 WASHER 1/4 WRT   2
17. 72062109 NUT 5/16-18 LOCK   2



0000DOM1:99900681: 7-4 SECT 7. CRANE BOOM SUPPORTS/RESERVOIRS20020628
RESERVOIR 18 GAL-
BULKHEAD (51707798)
  1. 52711432 RESERVOIR WELDMENT 1
  2. 72060104 CAP SCR 1/2-13X6-1/2 HHGR5 2
  3. 72063005 WASHER 1/2 WRT 8
  4. 72062080 NUT 1/2-13 LOCK 2
  5. 70394189   DECAL-OIL RECOMMENDED 1
  6. 70142482 FILL NECK STRAINER 1
  7. 70142483 FILL CAP 1
  8. 70393233   PLUG 3/4NPT   1

7
10,1112

13

14,
15

16,
17

18

3

2

8
2

3

9

3

4

5 7
6

3

4

1

1 (REF)

  9. 72601004 PLUG 1-1/4NPT SQHD   1
10. 60119158 COVER PLATE 1
11. 76394152 GASKET 1/4X4.63X11.63 60 DUR. 1
12. 72061151 SCR, SELF-TAP W/SEAL 1/4X1.00 10
13. 70733058 DIFFUSER 33 GPM 1
14. 70394754 PLUG, PLASTIC 3/4 NPT 1
15. 72053305 COUPLING 3/4 STL 1
16. 70394753 PLUG, PLASTIC 1-1/4 NPT 1
17. 72053307 COUPLING, 1-1/4 STL 1
18. 70733059 STRAINER 20 GPM BYPASS 1



0000DOM1:99900681: 8-1 SECTION 8. OUTRIGGERS19980810

MNL OUTRIGGER KIT-FRONT (51711242) .................................................................... 3

OUTRIGGER KIT-MNL OUT/PWR DN 6X4 (31714808-1) ............................................... 4

OUTRIGGER KIT-MNL OUT/PWR DN 6X4 (31714808-2) ............................................... 5

OUTRIGGER KIT-MNL OUT/PWR DN 6X4 (31714808-3) ............................................... 6

OUTRIGGER KIT-PWR OUT/PWR DN 6X4 (31714809-1) .............................................. 7

OUTRIGGER KIT-PWR OUT/PWR DN 6X4 (31714809-2) .............................................. 8

OUTRIGGER KIT-PWR OUT/PWR DN 6X4 (31714809-3) .............................................. 9

VALVEBANK ASM-2 SECT (51714813) ....................................................................... 10

VALVEBANK ASM-2 SECTION (51705983) ................................................................. 11

VALVEBANK ASM-3 SECT (51714812) ....................................................................... 12

VALVEBANK ASM-3 SECTION (51705984) ................................................................. 13

BULKHEAD PLATE ASM-MO/PD (51714815) .............................................................. 14

BULKHEAD PLATE ASM-PO/PD (51714814) .............................................................. 15



0000DOM1:99900681: 8-2 SECTION 8. OUTRIGGERS
NOTES

19980810



0000DOM1:99900681: 8-3 SECTION 8. OUTRIGGERS19980810
MNL OUTRIGGER KIT-FRONT (51711242)
  1. 52705229 OUTRIGGER LEG   1
  2. 52711243 OUTRIGGER HOUSING   1
  3. 60116771 BACKING ANGLE   1
  4. 70392864 DECAL-DANGER OR STD CLR   1
  5. 71731711 QUICK RELEASE PIN   1
  6. 72060047 CAP SCR 3/8-16X1-1/4 HHGR5   4
  7. 72062103 NUT 3/8-16 LOCK   6
  8. 72063003 WASHER 3/8 WRT 12
  9. 72060046 CAP SCR 3/8-16X1 HHGR5   2



0000DOM1:99900681: 8-4 SECTION 8. OUTRIGGERS20011126
OUTRIGGER KIT-MNL OUT/PWR DN 6X4 (31714808-1)
  1. 3B205010 CYLINDER   2
  2. 52714237 ARM-ADJUSTABLE   1
  3. 52705726 ARM-STATIONARY   1
  4. 72053758 ELBOW #4MSTR #4MJIC 90°   2
  5. 72061760 CAP SCR 1/2-13X7 HHGR8   1
  6. 72060155 CAP SCR 5/8-11X3-1/2 HHGR5   4
  7. 72062080 NUT 1/2-13 LOCK   1
  8. 72062091 NUT 5/8-11 LOCK   4
  9. 72063002 WASHER 5/16 WRT   2
10. 72066582 CLAMP   2
11. 76395068 DECAL-OUTRIGGER CONTROL   1
12. 89034049 SPIRAL WRAP   4FT
13. 99900644 MANUAL-OUTRIGGERS   1
14. 72063005 WASHER 1/2 WRT   2
15. 72533567 ELBOW #4MSTR #4MJIC XLG   2
16. 52070138 T-PIN   1
17. 60010351 SPRING   1
18. 72063027 MACH BUSHING 5/8X14GA NR   2
19. 72066185 COTTER PIN .16X1   1
20. 72060833 SCR 5/16-18X3/4 THRD CTG HWH   2

CONTINUED ON FOLLOWING PAGE



0000DOM1:99900681: 8-5 SECTION 8. OUTRIGGERS
OUTRIGGER KIT-MNL OUT/PWR DN 6X4 (31714808-2)
  1. 51714813 VALVEBANK ASM   1
  2. 51714815 BULKHEAD PLATE   1
  3. 72060025 CAP SCR 5/16-18X1 HHGR5   7
  4. 72063002 WASHER 5/16 FLAT   7
  5. 72063050 WASHER 5/16 LOCK   7
  6. 72533590 ELBOW #4MJIC #4MJIC BULKHD  REF 2

20010806

CONTINUED ON FOLLOWING PAGE



0000DOM1:99900681: 8-6 SECTION 8. OUTRIGGERS
OUTRIGGER KIT-MNL OUT/PWR DN 6X4 (31714808-3)
  1. 51714807 HOSE KIT (INCL:2-9)   1
  2. 51394694 HOSE-FJ 1/4X58.5 #4#4   2REF
  3. 51394212 HOSE-FJ 1/2X15 #8#8   1REF
  4. 51395014 HOSE-FF 1/2X24.5 #8#8   1REF
  5. 51395015 HOSE-FJ 1/2X21 #8#8   1REF
  6. 51395016 HOSE-FJ 1/4X21.5 #4#4   1REF
  7. 51395017 HOSE-FJ 1/4X19.5 #4#4   2REF
  8. 51395019 HOSE-FF 1/4X90 #4#4   2REF
  9. 51395021 HOSE-FF 1/2X106 #8#8   2REF

20000719



0000DOM1:99900681: 8-7 SECTION 8. OUTRIGGERSREV. F 20051020
OUTRIGGER KIT-PWR OUT/PWR DN 6X4 (31714809-1)
  1. 3B205010 CYLINDER-PWR DN   2
  2. 71411797 CYLINDER-PWR OUT (WAS 3B142860)  1
  3. 52714237 ARM-ADJUSTABLE   1
  4. 52705726 ARM-STATIONARY   1
  5. 71392277 DECAL-PWR OUT CTRL   1
  6. 72053758 ELBOW #4MSTR #4MJIC 90°   2
  7. 72061760 CAP SCR 1/2-13X7 HHGR8   1
  8. 72060155 CAP SCR 5/8-11X3-1/2 HHGR5   4
  9. 72062080 NUT 1/2-13 LOCK   2
10. 72062091 NUT 5/8-11 LOCK   4
11. 72063002 WASHER 5/16 WRT   2
12. 72066582 CLAMP   2
13. 72532351 ADAPTER #4MSTR #4MJIC   2
14. 72060101 CAP SCR 1/2-13X5 HHGR5   1
15. 72661473 PIN-SPRING   1
16. 76395068 DECAL-PWR DN CTRL   1
17. 89034049 SPIRAL WRAP   4FT
18. 99900644 MANUAL-OUTRIGGERS   1
19. 72063005 WASHER 1/2 WRT   2
20. 72533567 ELBOW #4MSTR #4MJIC XLG   2
21. 70392864 DECAL-DANGER STAND CLEAR   2
22. 72060833 SCR 5/16-18X3/4 THRD CTG HWH   2

CONTINUED ON FOLLOWING PAGE



0000DOM1:99900681: 8-8 SECTION 8. OUTRIGGERS20010806
OUTRIGGER KIT-PWR OUT/PWR DN 6X4 (31714809-2)
  1. 51714812 VALVEBANK ASM   1
  2. 51714814 PLATE-BULKHEAD   1
  3. 72060025 CAP SCR 5/16-18X1 HHGR5   7
  4. 72063002 WASHER 5/16 FLAT   7
  5. 72063050 WASHER 5/16 LOCK   7
  6. 72533590 ELBOW #4MJIC #4MJIC BULKHD   2
  7. 72063003 WASHER 3/8 FLAT   2

CONTINUED ON FOLLOWING PAGE



0000DOM1:99900681: 8-9 SECTION 8. OUTRIGGERS20010806
OUTRIGGER KIT-PWR OUT/PWR DN 6X4 (31714809-3)
  1. 51714806 HOSE KIT (INCL:2-11)   1
  2. 51394694 HOSE-FJ 1/4X58.5 #4#4   2REF
  3. 51394212 HOSE-FJ 1/2X15 #8#8   1REF
  4. 51395014 HOSE-FF 1/2X24.5 #8#8   1REF
  5. 51395015 HOSE-FJ 1/2X21 #8#8   1REF
  6. 51395016 HOSE-FJ 1/4X21.5 #4#4   1REF
  7. 51395017 HOSE-FJ 1/4X19.5 #4#4   2REF
  8. 51395018 HOSE-FJ 1/4X16.25 #4#4   2REF
  9. 51395019 HOSE-FF 1/4X90 #4#4   2REF
10. 51395020 HOSE-FJ 1/4X61 #4#4   2REF
11. 51395021 HOSE-FF 1/2X106 #8#8   2REF



0000DOM1:99900681: 8-10 SECTION 8. OUTRIGGERSREV. A 20031020
VALVEBANK ASM-2 SECT (51714813)
  1. 51705983 VALVEBANK   1
  2. 72053763 ELBOW #8MSTR #8MJIC 90°   1

(WAS 72053764-ELBOW #10MSTR #8MJIC 90°)
  3. 72532358 ADAPTER #8MSTR #8MJIC   1
  4. 72532358 ADAPTER #8MSTR #8MJIC   1

(WAS 72532359-ADAPTER #10MSTR #8MJIC)
  5. 72532792 ADAPTER #8MSTR #4MJIC   4

(WAS 72533589-ADAPTER #10MSTR #4MJIC)



0000DOM1:99900681: 8-11 SECTION 8. OUTRIGGERS20001206
VALVEBANK ASM-2 SECTION (51705983)
EFFECTIVE PREVIOUS TO 1-1-00:
  1. 51731580 LEVER ASM   2
  2. 7Q072017 O-RING SM   3
  3. 7Q072018 O-RING MED   6
  4. 7Q072021 O-RING LG   3
  5. 73054490 TANDEM VALVE SECTION   2
  6. 73540010 END COVER RH   1
  7. 73731763 POWER BEYOND ADAPTER   1
  8. 94731590 TIE ROD KIT (2 SECT)   1
  9. 73054488 END COVER-LH   1
10. 7Q072114 O-RING   4

EFFECTIVE FROM 1-1-00:
  1. 73540073 LEVER ASM   2
  2. 7Q072017 O-RING SM   3
  3. 7Q072018 O-RING MED   6
  4. 7Q072021 O-RING LG   3
  5. 73540074 VALVE SECTION 4-WAY   2
  6. 73540075 END COVER RH   1
  7. 73540076 POWER BEYOND ADAPTER   1
  8. 73540078 TIE ROD KIT (2 SECT)   1
  9. 73540077 END COVER-LH   1
10. 7Q072114 O-RING   4



0000DOM1:99900681: 8-12 SECTION 8. OUTRIGGERSREV. A 20031020
VALVEBANK ASM-3 SECTION OR - PO/PD
(51714812)
1. 51705984 VALVEBANK - 3 SECTION 1
2. 72053763 ELBOW #8MSTR #8MJIC 90° 1

(WAS 72053764 - ELBOW #10MSTR #8MJIC 90°)
3. 72532358 ADPTR-#8MSTR #8MJIC 1
4. 72532358 ADPTR-#8MSTR #8MJIC 1

(WAS 72532359-ADPTR #10MSTR #8MJIC)
5. 72532792 ADPTR #8MSTR #4MJIC 6

(WAS 72533589-ADPTR #10MSTR #4MJIC)



0000DOM1:99900681: 8-13 SECTION 8. OUTRIGGERS20001206
VALVEBANK ASM-3 SECTION (51705984)
EFFECTIVE PREVIOUS TO 1-1-00:
  1. 51731580 HANDLE ASM (NOT SHOWN)   3
  2. 7Q072017 O-RING SM   4
  3. 7Q072018 O-RING MED   8
  4. 7Q072021 O-RING LG   4
  5. 73054490 TANDEM VALVE SECTION   3
  6. 73540010 END COVER RH   1
  7. 73731763 POWER BEYOND ADAPTER   1
  8. 94731764 TIE ROD KIT   1
  9. 73054488 END COVER LH   1
10. 7Q072114 O-RING   6

EFFECTIVE FROM 1-1-00:
  1. 73540073 HANDLE ASM   3
  2. 7Q072017 O-RING SM   4
  3. 7Q072018 O-RING MED   8
  4. 7Q072021 O-RING LG   4
  5. 73540074 VALVE SECTION   3
  6. 73540075 END COVER RH   1
  7. 73540076 POWER BEYOND ADAPTER   1
  8. 73540079 TIE ROD KIT   1
  9. 73540077 END COVER LH   1
10. 7Q072114 O-RING   6



0000DOM1:99900681: 8-14 SECTION 8. OUTRIGGERS19980810
BULKHEAD PLATE ASM-MO/PD (51714815)
  1. 60121302 PLATE   1
  2. 70395034 PLUG 1-1/16   1
  3. 72053591 STREET ELBOW 1/2 90° BRASS   2
  4. 72063053 WASHER 1/2 LOCK   4
  5. 72063056 WASHER 3/4 LOCK   3
  6. 72531547 BARB NIPPLE 1/2MPT 3/4HOSE   2
  7. 72532986 ELBOW #8MJIC #8MJIC BULKHD   1
  8. 72533024 UNION 7/16 BULKHD   2
  9. 72533140 COUPLING 1/2 BULKHD   1
10. 72533373 UNION 3/4JIC BULKHD   1
11. 72533591 TEE #8 BULKHD RUN   1
12. 70392785 PLUG 1/2   2



0000DOM1:99900681: 8-15 SECTION 8. OUTRIGGERS
BULKHEAD PLATE ASM-PO/PD (51714814)
  1. 60121302 PLATE   1
  2. 70395034 PLUG 1-1/16   1
  3. 72053591 STREET ELBOW 1/2 90° BRASS   2
  4. 72063053 WASHER 1/2 LOCK   4
  5. 72063056 WASHER 3/4 LOCK   3
  6. 72531547 BARB NIPPLE 1/2MPT 3/4HOSE   2
  7. 72532986 ELBOW #8MJIC #8MJIC BULKHD   1
  8. 72533024 UNION 7/16 BULKHD   4
  9. 72533140 COUPLING 1/2 BULKHD   1
10. 72533373 UNION 3/4JIC BULKHD   1
11. 72533591 TEE #8 BULKHD RUN   1

19980810



0000DOM1:99900681: 8-16 SECTION 8. OUTRIGGERS19980810



0000DOM1: 9-1 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-0099900681:20000925

SECTION 9. ELECTRICAL OPTIONS (4-15-99 to 9-30-00)

ELECTRICAL KIT-11' RIGHT RAISED COMPT (51715159) REF:99903092 ................................................ 3

LIGHT KIT-11' STD (51715161) REF:99903093 ........................................................................................... 4

COMPARTMENT/FLOOD LIGHT KIT (51715125) REF:99900903 ............................................................... 5

DWG-LIGHT SWITCH BOX TO BODY ASM (99903079) ............................................................................. 6

SWITCH BOX ASM (41715173) REF:99903078........................................................................................... 7

DWG-FUSE/RELAY BOX (51715159) REF:99903077 ................................................................................. 8

FUSE/RELAY BOX ASM (41715172) REF:99903099 .................................................................................. 9

ELECTRICAL KIT (51715124) REF:99900905 ........................................................................................... 10

OUTLET KIT-110V (51707760) .................................................................................................................. 11

LIGHT SWITCH KITS ................................................................................................................................ 11

FLOODLIGHT KIT (51714249)................................................................................................................... 12

SWITCH KIT-BATTERY SELECT/DISCONNECT (51708338) ................................................................... 12

FLOODLIGHT KIT-110V 500W (51708339) ............................................................................................... 12

LIGHT REEL KIT-12V (51707758) ............................................................................................................. 12

LIGHT REEL KIT-110V (51707759) ........................................................................................................... 12

RELAY BOARD ASM (51714202) .............................................................................................................. 13



0000DOM1: 9-2 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-00
NOTES

99900681:19990330



0000DOM1: 9-3 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-0051715159.01.120000509
ELECTRICAL KIT-11' RIGHT RAISED COMPT (51715159)
REF:99903092
ALL ITEMS ARE REFERENCE.
  1. 77044723 HARNESS-CPT/MARK/FLD/AUX   2
  2. 72062200 NUT-LICENSE PLATE   2
  3. 72601473 BOLT-LICENSE PLT   2
  4. 76392275 GROMMET   4
  5. 70145799 RETAINER 53
  6. 77040365 BACK-UP ALARM (NOT SHOWN)   1
  7. 77044481 HARNESS-3 PLUG   1
  8. 77044479 HARNESS-4 WAY CONNECTION   1
  9. 77040358 LIGHT-CLEAR AMBER   2
10. 77040357 LIGHT-CLEAR RED   7
11. 77040188 LAMP-STOP/TURN/TAIL   2

12. 77040180 LIGHT-BACKUP   2
13. 77040006 LIGHT-LICENSE PLATE   1
14. 76393636 GROMMET-RUBBER   9
15. 60115603 LIGHT PANEL 3/4 LAMPS   1REF
16. 77044725 HARNESS-STD JUMPER   1
17. 77044748 HARNESS-STOP/TAIL/TRN/AUX   1
18. 60120705 MTG BRKT-WIRE HARNESS   2
19. 72060004 CAP SCR 1/4-20X1 HHGR5   8
20. 72062104 NUT 1/4-20 LOCK   8
21. 52711383 LIGHT PANEL   1
22. 77044724 HARNESS-RSD JUMPER   1
23. 70039057 REFLECTOR-RED   4
24. 70039058 REFLECTOR-AMBER   2
25. 77044467 TERM-BULLET RCPT(NOT SHOWN)   2



0000DOM1: 9-4 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-0051715161.01.20000509
LIGHT KIT-11' STD (51715161) REF:99903093
ALL ITEMS ARE REFERENCE.
  1. 77044723 HARNESS-CPT/MARK/FLD/AUX   2
  2. 72062200 NUT-LICENSE PLATE   2
  3. 72601473 BOLT 1/4-20X5/8   2
  4. 76392275 GROMMET-TAILLIGHT   4
  5. 77040365 BACK-UP ALARM (NOT SHOWN)   1
  6. 70145799 RETAINER 48
  7. 77044481 HARNESS-3 PLUG ID   1
  8. 77044479 HARNESS-4WAY CONNECTOR   1
  9. 77040358 LIGHT-CLEAR AMBER   2
10. 77040357 LIGHT-CLEAR RED   7
11. 77040188 LAMP-STOP/TURN/TAIL   2

12. 77040180 LIGHT-BACKUP   2
13. 77040006 LIGHT-LICENSE PLATE   1
14. 76393636 GROMMET   9
15. 60115603 LIGHT PANEL 3/4" LAMPS   1
16. 77044725 HARNESS-JUMPER STANDARD   2
17. 77044748 HARNESS-STOP/TAIL/TURN/AUX   1
18. 60120705 MTG BRKT-WIRE HARNESS   2
19. 72060004 CAP SCR 1/4-20X1 HHGR5   8
20. 72062104 NUT 1/4-20 LOCK   8
21. 52711383 LIGHT PANEL 2/4" LAMPS   1
22. 70039057 REFLECTOR-RED   2
23. 70039058 REFLECTOR-AMBER   2
24. 77044467 TERM-BULLET RCPT(NOT SHOWN)   2



0000DOM1: 9-5 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-0051715125.01.20050518
COMPARTMENT/FLOOD LIGHT KIT (51715125)
REF:99900903
ALL ITEMS ARE REFERENCE.
  1. 77040384 COMPT-LIGHT 12V 2.1 AMP   8
  2. 51716859 FASTENER (WAS 77044746) 16
  3. 77040193 LIGHT-DRIVING HALOGEN   2
  4. 77044464 TERM-BULLET PLUG   4
  5. 60117375 BRACKET-FLOODLIGHT   2
  6. 72060004 CAP SCR 1/4-20X1 HHGR5   4
  7. 72062104 NUT 1/4-20 LOCK   4
  8. 72063001 WASHER 1/4 WRT   4



0000DOM1: 9-6 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-0099903079.01.20000509
DWG-LIGHT SWITCH BOX TO BODY ASM (99903079)
ALL ITEMS ARE REFERENCE.
  1. 77044793 HARNESS-CTRL BOX LTS   1
  2. 77044794 HARNESS-CTRL BOX SW PWR   1
  3. 41715173 LIGHT KIT-SWITCH BOX ASM   1
  4. 72060021 CAP SCR 5/16-18X1/2 HHGR5   4
  5. 72063050 WASHER 5/16 LOCK   4
  6. 70145799 RETAINER (SEE NOT 3) 10



0000DOM1: 9-7 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-0041715173.01.19990330
SWITCH BOX ASM (41715173) REF:99903078
  1. 77041500 SWITCH-ROCKER-BODY   8
  2. 77041499 SWITCH-ROCKER-RED ACTUATOR   4
  3. 77044779 SWITCH-ROCKER-GRN ACTUATOR   4
  4. 77041502 SWITCH-ROCKER-MTG PNL END   4
  5. 77041504 SWITCH-ROCKER-PNL MIDDLE   4
  6. 70395336 DECAL-CTRL PNL   1
  7. 77044797 CTRL BOX   1
  8. 77044793 HARNESS-CTRL BOX LTS   1
  9. 77044794 HARNESS-CTRL BOX SW PWR   1



0000DOM1: 9-8 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-00
DWG-FUSE/RELAY BOX (51715159) REF:99903077
ALL ITEMS ARE REFERENCE.
  1. 70034061 TIE (NOT SHOWN) 10
  2. 77044645 NUT   1
  3. 77044646 WASHER-LOCK   1
  4. 77044791 HARNESS   1
  5. 70145799 RETAINER (NOT SHOWN)   5
  6. 72060645 MACH SCR 1/4-20X3/8 RDHD   4
  7. 72062104 NUT 1/4-20 LOCK   2
  8. 60119299 MTG BRACKET   1
  9. 72060002 CAP SCR 1/4-20X3/4 HHGR5   2
10. 41715172 FUSE/RELAY BOX ASM (99903099)   1

51715159.01.20000509



0000DOM1: 9-9 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-00
FUSE/RELAY BOX ASM (41715172) REF:99903099
  1. 77044796 BOX   1
  2. 72060643 MACH SCR #10-24X1-1/2 RDHD SS   4
  3. 72062053 NUT #10-24 HEX   6
  4. 77044791 HARNESS-CTRL BOX PWR BODY   1
  5. 77041383 RELAY   1
  6. 72601755 MACH SCR #10-24X3/8 PNHD SLT   2
  7. 77044875 HARNESS-CTRL BOX CRANE   1

(EFF: 4-1-00)
77044792 HARNESS-CTRL BOX CRANE   1

(PRE: 4-1-00)
  8. 60121574 BRACKET   1

41715172.01.20000403



0000DOM1: 9-10 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-00
ELECTRICAL KIT (51715124) REF:99900905
  1. 77044747 CIRCUIT BREAKER-25A MNL RESET   4
  2. 77040060 TERMINAL 1/4 RING 12-10GA   8
  3. 72061099 SCR-TEK CEILING #10-16X5/8 HWH   8
  4. 77044755 HARNESS   1
  5. 77044556 DIODE 2.2A   2
  6. 70145421 HEAT SHRINK   8”
  7. 77044693 FUSE-AGC 2A   1
  8. 77044764 FUSE HOLDER   1
  9. 77040047 TERMINAL 1/4MSLPON 16-14GA   1
10. 77040043 TERMINAL 1/4FSLPON 16-14GA   3
11. 60250624 BRACKET   1
12. 72061739 SCR-TEK #12-14X1 HWH #3PT   2

51715124.01.20000516



0000DOM1: 9-11 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-0051707760.01.19980810

LIGHT SWITCH KITS
A. 1-SWITCH 51706353
B. 2-SWITCH 51706354
C. 3-SWITCH 51706355

A B C
  1. 70034376 SWITCH BRACKET 1 1 1
  2. 70393153 DECAL (SEE NOTE) 1 1 1
  3. 77040047 TERMINAL-MSLPON 1/4 TAB 1 1 1
  4. 77040048 BUTTCONNECTOR 1 1 1
  5. 77040186 TERMINAL-FSLPON 1/4 TAB 3 5 7
  6. 77041056 FUSE 20AMP IN-LINE 1 1 1
  7. 77041386 SWITCH-SGL POLE LIT 1 2 3
  8. 77041387 SWITCH PLATE-BLANK 4 3 2
  9. 89044232 WIRE 14GA RED SPEC LENGTH
10. 72061144 SHT MTL SCR #10X1/2 2 2 2
11. 77040137 TERMINAL #12-10 1/4 TAB 2 4
12. 89044274 WIRE 14GA BLK(GRD-NOT SH0WN) SPEC LENGTH
13. 89044271 WIRE 14GA BLU(NOT SHOWN) SPEC LENGTH
14. 77040053 TERMINAL RING (NOT SHOWN) 1 1 1

NOTE:  DECAL (ITEM 2) PROVIDES 5 FUNCTIONS, CUT  AS REQD.

OUTLET KIT-110V (51707760)
  1. 77044102 RECEPTACLE WITH  GROUND   1
  2. 77044106 WEATHER PROOF BOX   1
  3. 77044251 WEATHER PROOF COVER   1
  4. 89044072 CABLE 12GA/3 WIRE X 216"   1

0000DOM1:LTSWKITS.01.19980810



0000DOM1: 9-12 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-0051714249.01.19980810
FLOODLIGHT KIT (51714249)
  1. 72060004 CAP SCR 1/4-20X1 HHGR5Z   2
  2. 72062000 NUT 1/4-20 HEX ZINC   2
  3. 77040193 HALOGEN DRIVING LIGHT   2
  4. 77044465 TERM-BULLET PLUG 16-14GA   4

0000DOM1:51708338.01.19980810
SWITCH KIT-BATTERY SELECT/DISCONNECT (51708338)
  1. 70143306 ADAPTER-BATTERY POST   1
  2. 77040099 CLAMP-BATTERY POST   5
  3. 77041327 SWITCH-BATTERY   1
  4. 72060636 MACH SCR #10-24X3/4 RDHD   4
  5. 72062207 NUT #8-32 LOCK   4
  6. 72063000 WASHER 3/16 WRT   8
  7. 77040185 BUTT CONNECTOR #2WIRE   1

0000DOM1:51708339.01.19980810
FLOODLIGHT KIT-110V 500W (51708339)
  1. 77040134 FLOODLIGHT 500W WIDE BEAM   1
  2. 77040135 BULB 120V 500W   1
  3. 77044267 CONNECTOR-TWIST ON   3
  4. 89044039 CABLE 14GA 3WIRE 15FT

LIGHT REEL KIT-12V (51707758)
LIGHT REEL KIT-110V (51707759)

 12V 110V
  1. 77040187 REEL - 50'       1    1
  2. 77040225 BULB - 12V       1

77040224 BULB - 120V 75W ROUGH SER VICE    1
  3. 77040049 BUTT CONNECTOR       1
  4. 77040000 TERMINAL       1
  5. 72060012 CAP SCR 1/4-20X3 HH GR5       1    1
  6. 72062104 NUT 1/4-20 LOCK       5    5
  7. 72060002 CAP SCR 1/4-20X3/4 HH GR 5       2    2
  8. 89044234 WIRE 14GA YELLOW X 96"       1
  9. 89044235 WIRE 14GA WHITE X 12"       1
10. 89044072 WIRE 12GA/3 WIRE X 216"    1

NOTE:  REEM HOLES FOR CAP  SCREWS TO 1/4" DIAMETER.

0000DOM1:LT-REELS.01.19980810



0000DOM1: 9-13 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-0051714202.01.19990603
RELAY BOARD ASM (51714202)
  1. 77044626 PIN-18A 14GA   8
  2. 77044629 PIN-CONTACT   5
  3. 77044721 RELAY BOARD   1
  4. 77044728 FUSE-2A   1
  5. 77044729 FUSE-5A   4
  6. 77041527 FUSE-7.5A   1
  7. 77044730 FUSE-10A   5



0000DOM1: 9-14 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-0019990603



0000DOM1: 9A-1 SECT 9A. ELECT OPTIONS EFF: 10-1-0099900681:20010627

SECTION 9A. ELECTRICAL OPTIONS (EFF: 10-1-00)

ELEC KIT-11' RH RAISED COMPT (51715159) REF:99903092 ................................................................... 3

LIGHT KIT-11' STD (51715161) REF:99903093 ........................................................................................... 4

COMPT/FLOOD LT KIT (51715125) REF:99900903 .................................................................................... 5

LT SWITCH BOX TO BODY ASM (99903171) ............................................................................................ 6

SWITCH BOX ASM (41716200) REF:99903170........................................................................................... 7

FUSE/RELAY BOX (41716199) REF:99903168 ............................................................................................ 8

FUSE/RELAY BOX ASM (41716199) REF:99903169 ................................................................................... 9

ELEC KIT-CHASSIS (99903167) ................................................................................................................ 10

ELEC SCHEMATIC (99903187) ................................................................................................................. 11

OUTLET KIT-110V (51707760) .................................................................................................................. 12

LIGHT SWITCH KITS ............................................................................................................................... 12

FLOODLIGHT KIT (51714249)................................................................................................................... 12

SWITCH KIT-BATT SEL/DISCONNECT (51708338) .................................................................................. 12

FLOODLIGHT KIT-110V 500W (51708339) ............................................................................................... 12

LIGHT REEL KIT-12V (51707758) ............................................................................................................. 12

LIGHT REEL KIT-110V (51707759) ............................................................................................................ 12

HOUR METER ASM DOM (99903250) ....................................................................................................... 13

HARNESS ASSEMBLY, HOUR METER MODIFICATION (99903614) ........................................................ 14



0000DOM1: 9A-2 SECT 9A. ELECT OPTIONS EFF: 10-1-00
NOTES

99900681:20000925



0000DOM1: 9A-3 SECT 9A. ELECT OPTIONS EFF: 10-1-0051715159.01.20000925
ELEC KIT-11' RH RAISED COMPT (51715159)
REF:99903092
ALL ITEMS ARE REFERENCE.
  1. 77044723 HARNESS-CPT/MARK/FLD/AUX   2
  2. 72062200 NUT-LICENSE PLATE   2
  3. 72601473 BOLT-LICENSE PLT   2
  4. 76392275 GROMMET   4
  5. 70145799 RETAINER 53
  6. 77040365 BACK-UP ALARM (NOT SHOWN)   1
  7. 77044481 HARNESS-3 PLUG   1
  8. 77044479 HARNESS-4 WAY CONNECTION   1
  9. 77040358 LIGHT-CLEAR AMBER   2
10. 77040357 LIGHT-CLEAR RED   7
11. 77040188 LAMP-STOP/TURN/TAIL   2

12. 77040180 LIGHT-BACKUP   2
13. 77040006 LIGHT-LICENSE PLATE   1
14. 76393636 GROMMET-RUBBER   9
15. 60115603 LIGHT PANEL 3/4 LAMPS   1REF
16. 77044725 HARNESS-STD JUMPER   1
17. 77044748 HARNESS-STOP/TAIL/TRN/AUX   1
18. 60120705 MTG BRKT-WIRE HARNESS   2
19. 72060004 CAP SCR 1/4-20X1 HHGR5   8
20. 72062104 NUT 1/4-20 LOCK   8
21. 52711383 LIGHT PANEL   1
22. 77044724 HARNESS-RSD JUMPER   1
23. 70039057 REFLECTOR-RED   4
24. 70039058 REFLECTOR-AMBER   2
25. 77044467 TERM-BULLET RCPT(NOT SHOWN)   2



0000DOM1: 9A-4 SECT 9A. ELECT OPTIONS EFF: 10-1-0051715161.01.20000509
LIGHT KIT-11' STD (51715161) REF:99903093
ALL ITEMS ARE REFERENCE.
  1. 77044723 HARNESS-CPT/MARK/FLD/AUX   2
  2. 72062200 NUT-LICENSE PLATE   2
  3. 72601473 BOLT 1/4-20X5/8   2
  4. 76392275 GROMMET-TAILLIGHT   4
  5. 77040365 BACK-UP ALARM (NOT SHOWN)   1
  6. 70145799 RETAINER 48
  7. 77044481 HARNESS-3 PLUG ID   1
  8. 77044479 HARNESS-4WAY CONNECTOR   1
  9. 77040358 LIGHT-CLEAR AMBER   2
10. 77040357 LIGHT-CLEAR RED   7

11. 77040188 LAMP-STOP/TURN/TAIL   2
12. 77040180 LIGHT-BACKUP   2
13. 77040006 LIGHT-LICENSE PLATE   1
14. 76393636 GROMMET   9
15. 60115603 LIGHT PANEL 3/4" LAMPS   1
16. 77044725 HARNESS-JUMPER STANDARD   2
17. 77044748 HARNESS-STOP/TAIL/TURN/AUX   1
18. 60120705 MTG BRKT-WIRE HARNESS   2
19. 72060004 CAP SCR 1/4-20X1 HHGR5   8
20. 72062104 NUT 1/4-20 LOCK   8
21. 52711383 LIGHT PANEL 2/4" LAMPS   1
22. 70039057 REFLECTOR-RED   2
23. 70039058 REFLECTOR-AMBER   2
24. 77044467 TERM-BULLET RCPT(NOT SHOWN)   2



0000DOM1: 9A-5 SECT 9A. ELECT OPTIONS EFF: 10-1-0051715125.01.20010829
COMPT/FLOOD LT KIT (51715125) REF:99900903
ALL ITEMS ARE REFERENCE.
  1. 77040384 COMPT-LIGHT 12V 2.1 AMP   8REF
  2. 60123421 BRACKET-LIGHT DOM BOLT-ON  8 REF

72061100 SCREW SELF-TAP #10x.5  32REF
  3. 77040193 LIGHT-DRIVING HALOGEN   2REF

(THROUGH 8-31-01)
77040424 LIGHT-COMPOSITE WORK LAMP   2REF

(EFF 9-1-01)
  4. 77044464 TERM-BULLET PLUG   4REF
  5. 60117375 BRACKET-FLOODLIGHT   2REF
  6. 72060004 CAP SCR 1/4-20X1 HHGR5   4REF
  7. 72062104 NUT 1/4-20 LOCK   4REF
  8. 72063001 WASHER 1/4 WRT   4REF



0000DOM1: 9A-6 SECT 9A. ELECT OPTIONS EFF: 10-1-0099903171.01.20000925
LT SWITCH BOX TO BODY ASM (99903171)
  1. 77044793 HARNESS-CTRL BOX LTS   1REF
  2. 77044940 HARNESS-CTRL BOX SW PWR   1REF
  3. 41716200 LIGHT KIT-SWITCH BOX ASM   1

(REF: 99903170)
  4. 72060021 CAP SCR 5/16-18X1/2 HHGR5   4
  5. 72063050 WASHER 5/16 LOCK   4
  6. 70145799 RETAINER (SEE NOTE 3) 10



0000DOM1: 9A-7 SECT 9A. ELECT OPTIONS EFF: 10-1-0041716200.01.20000925
SWITCH BOX ASM (41716200) REF:99903170
  1. 77041500 SWITCH-ROCKER-BODY   8
  2. 77041499 SWITCH-ROCKER-RED ACTUATOR   4
  3. 77044779 SWITCH-ROCKER-GRN ACTUATOR   4
  4. 77041502 SWITCH-ROCKER-MTG PNL END   4
  5. 77041504 SWITCH-ROCKER-PNL MIDDLE   4
  6. 70395336 DECAL-CTRL PNL   1
  7. 77044797 CTRL BOX   1
  8. 77044793 HARNESS-CTRL BOX LTS   1
  9. 77044940 HARNESS-CTRL BOX SW PWR   1



0000DOM1: 9A-8 SECT 9A. ELECT OPTIONS EFF: 10-1-00
FUSE/RELAY BOX (41716199) REF:99903168
  1. 70034061 TIE (NOT SHOWN) 10
  2. 77044645 NUT   1
  3. 77044646 WASHER-LOCK   1
  4. 77044938 HARNESS   1REF
  5. 70145799 RETAINER (NOT SHOWN)   5
  6. 72060645 MACH SCR 1/4-20X3/8 RDHD   4
  7. 72062104 NUT 1/4-20 LOCK   2
  8. 60119299 MTG BRACKET   1
  9. 72060002 CAP SCR 1/4-20X3/4 HHGR5   2
10. 41716199 FUSE/RELAY BOX ASM (99903169)   1

41716199.01.20000925



0000DOM1: 9A-9 SECT 9A. ELECT OPTIONS EFF: 10-1-00
FUSE/RELAY BOX ASM (41716199) REF:99903169
  1. 77044922 BOX   1
  2. 72060643 MACH SCR #10-24X1-1/2 RDHD SS   4
  3. 72062053 NUT #10-24 HEX   6
  4. 77044938 HARNESS-CTRL BOX PWR BODY   1
  5. 77041383 RELAY   3
  6. 72601755 MACH SCR #10-24X3/8 PNHD SLT   2
  7. 77044941 HARNESS-CTRL BOX CRANE   1
  8. 60121574 BRACKET   1

41716199.01.20000925



0000DOM1: 9A-10 SECT 9A. ELECT OPTIONS EFF: 10-1-0099903167.01.REV. C 20040629
ELEC KIT-CHASSIS (99903167)
  1. 77044635 FUSE, MAXI 20 AMP   4

(WAS 77044747)
  2. 77441110 CABLE, POWER, RED #6 X 16   1

(WAS 77040060)
  3. 72060835 SCREW, SLF TAP 8-18X3/4 HHZINC        4

(WAS 72061099)
  4. 77044755 HARNESS   1

(WAS 77044939)
  5. 77044556 DIODE 2.2A   1
  6. 70145421 HEAT SHRINK   8”
  7. 77044693 FUSE-AGC 2 AMP   1

(WAS 77044728)
  8. 77044764 FUSE HOLDER   1
  9. 77040047 TERMINAL 1/4MSLPON 16-14GA   1
10. 77040043 TERMINAL 1/4FSLPON 16-14GA   3
11. 60251088 BRACKET   1

(WAS 60250624)
12. 72061739 SCR-TEK #12-14X1 HWH #3PT   2
13. 77041678 FUSE BLOCK, 4-POS MAXI-FUSE   1

(WAS 77041251)



0000DOM1: 9A-11 SECT 9A. ELECT OPTIONS EFF: 10-1-00
ELEC SCHEMATIC (99903187)

99903187.01.REV. B 20051020



0000DOM1: 9A-12 SECT 9A. ELECT OPTIONS EFF: 10-1-0051707760.01.19980810

LIGHT SWITCH KITS
A. 1-SWITCH 51706353
B. 2-SWITCH 51706354
C. 3-SWITCH 51706355

A B C
  1. 70034376 SWITCH BRACKET 1 1 1
  2. 70393153 DECAL (SEE NOTE) 1 1 1
  3. 77040047 TERMINAL-MSLPON 1/4 TAB 1 1 1
  4. 77040048 BUTTCONNECTOR 1 1 1
  5. 77040186 TERMINAL-FSLPON 1/4 TAB 3 5 7
  6. 77041056 FUSE 20AMP IN-LINE 1 1 1
  7. 77041386 SWITCH-SGL POLE LIT 1 2 3
  8. 77041387 SWITCH PLATE-BLANK 4 3 2
  9. 89044232 WIRE 14GA RED SPEC LENGTH
10. 72061144 SHT MTL SCR #10X1/2 2 2 2
11. 77040137 TERMINAL #12-10 1/4 TAB 2 4
12. 89044274 WIRE 14GA BLK(GRD-NOT SH0WN) SPEC LENGTH
13. 89044271 WIRE 14GA BLU(NOT SHOWN) SPEC LENGTH
14. 77040053 TERMINAL RING (NOT SHOWN) 1 1 1

NOTE:  DECAL (ITEM 2) PROVIDES 5 FUNCTIONS, CUT  AS REQD.

OUTLET KIT-110V (51707760)
  1. 77044102 RECEPTACLE WITH  GROUND   1
  2. 77044106 WEATHER PROOF BOX   1
  3. 77044251 WEATHER PROOF COVER   1
  4. 89044072 CABLE 12GA/3 WIRE X 216"   1

0000DOM1:LTSWKITS.01.19980810

0000DOM1:51704249.01.19980810
FLOODLIGHT KIT (51714249)
  1. 72060004 CAP SCR 1/4-20X1 HHGR5Z   2
  2. 72062000 NUT 1/4-20 HEX ZINC   2
  3. 77040193 HALOGEN DRIVING LIGHT   2
  4. 77044465 TERM-BULLET PLUG 16-14GA   4

0000DOM1:51708338.01.19980810
SWITCH KIT-BATT SEL/DISCONNECT (51708338)
  1. 70143306 ADAPTER-BATTERY POST   1
  2. 77040099 CLAMP-BATTERY POST   5
  3. 77041327 SWITCH-BATTERY   1
  4. 72060636 MACH SCR #10-24X3/4 RDHD   4
  5. 72062207 NUT #8-32 LOCK   4
  6. 72063000 WASHER 3/16 WRT   8
  7. 77040185 BUTT CONNECTOR #2WIRE   1

0000DOM1:51708339.01.19980810
FLOODLIGHT KIT-110V 500W (51708339)
  1. 77040134 FLOODLIGHT 500W WIDE BEAM   1
  2. 77040135 BULB 120V 500W   1
  3. 77044267 CONNECTOR-TWIST ON   3
  4. 89044039 CABLE 14GA 3WIRE 15FT

LIGHT REEL KIT-12V (51707758)
LIGHT REEL KIT-110V (51707759)

 12V 110V
  1. 77040187 REEL - 50'       1    1
  2. 77040225 BULB - 12V       1

77040224 BULB - 120V 75W ROUGH SER VICE    1
  3. 77040049 BUTT CONNECTOR       1
  4. 77040000 TERMINAL       1
  5. 72060012 CAP SCR 1/4-20X3 HH GR5       1    1
  6. 72062104 NUT 1/4-20 LOCK       5    5
  7. 72060002 CAP SCR 1/4-20X3/4 HH GR 5       2    2
  8. 89044234 WIRE 14GA YELLOW X 96"       1
  9. 89044235 WIRE 14GA WHITE X 12"       1
10. 89044072 WIRE 12GA/3 WIRE X 216"    1

NOTE:  REEM HOLES FOR CAP  SCREWS TO 1/4" DIAMETER.

0000DOM1:LT-REELS.01.19980810



0000DOM1: 9A-13 SECT 9A. ELECT OPTIONS EFF: 10-1-00

HOUR METER ASM DOM (99903250)
1. 70733496 METER-HOUR DATCON

PUSH LOCK MOUNTING 3
2. 70395850 DECAL - DOM HOUR

METER CMPRSR/CRN/TRUCK 1
3. 77044959 HARNESS- DOM HOUR

MTR CRN / CMPRSR/IGN 1
4. 72060021 CAP SCR .31-18X .50

HH GR5 Z  (NOT SHOWN) 2
5. 60250776 BRACKET - (3) HOUR

METRS DOM CRANE BOX 1

99903250.01.20010627



0000DOM1: 9A-14 SECT 9A. ELECT OPTIONS EFF: 10-1-00

G
R

E
E

N
Y

E
LL

O
W

B
LA

C
K

O
R

A
N

G
E

R
E

D
B

LU
E

B
R

O
W

N

1 2 3 4 5 6 7 8

1 2 3 4 5 6 7 8

12 VOLTS
WITH PTO ON

"T
O

 S
E

LE
C

TO
R

" I
F

N
O

T 
A

LR
E

A
D

Y
 IN

U
S

E

30 86

87
A

87 85

E
FM

 R
E

LA
Y

 #
1 

(O
R

 E
Q

U
IV

A
LE

N
T)

COMPRESSOR
HOUR METER
GROUND

CRANE
HOUR METER

GROUND

MODIFICATIONS FOR DOMINATOR WITH RADIO 
REMOTE AND HOUR METERS:

1.� CUT THE TWO TERMINALS USED FOR 
GROUNDING THE CRANE HOUR METER AND 
COMPRESSOR HOUR METER FROM THE HOUR 
METER HARNESS.

2.� PUT NEW SHRINK ON THE REMAINING TERMINAL 
USED FOR GROUNDING THE TRUCK HOUR METER.

3.� USE THE UNUSED "TO SELECTOR" WIRE IN MAIN 
HARNESS TO MAKE CONNECTION TO RELAY #1 IN 
THE EFM MODULE, OR AN EQUIVALENT RELAY, IF "TO 
SELECTOR" IS IN USE.  ADD A WIRE UP TO EFM AREA.

4.� COMPLETE RELAY CONNECTIONS FOLLOWING 
PRINT.

"CRANE" (WHITE WIRE)
"IGNITION" (WHITE WIRE)
"CMPRSR" (WHITE WIRE)

"TRUCK HOUR METER GROUND" (WHITE WIRE)

C E  D A

99903614.01.20040615
HARNESS ASSEMBLY, HOUR METER
MODIFICATION (99903614)



0000DOM1:99900681: 10-1 SECTION 10. MISC OPTIONS19980918

SECTION 10. MISCELLANEOUS OPTIONS

CARGO TIE-DOWN RING (72661303) ................................................................................................. 3
JERRY CAN HOLDER ASM (51709838) .............................................................................................. 3
CARGO TIE-DOWN RING (SIDE MOUNTED/RECESSED) (52709830) .............................................. 3
HOOK ASM-ADJ (51707489) ................................................................................................................ 3
TRAY-TORCH TIP HOLDER (52709828) .............................................................................................. 4
TRAY-SPRAY CAN (52709826) ............................................................................................................. 4
COVER KIT-RECESSED FUEL FILL (51707745) ................................................................................. 4
MODIFICATION KIT-TWO 4" LAMPS (51708361) ................................................................................ 4
HEADACHE RACK KITS ...................................................................................................................... 4
LIGHT GUARD KIT (51707747) ............................................................................................................ 4
SPARE TIRE CARRIER (51711530) ..................................................................................................... 4
MASTER LOCK SYSTEM-9' BODY (51711360) ................................................................................... 5
MASTER LOCK SYSTEM-11' BODY (51711359) ................................................................................. 6
MASTER LOCK SYSTEM-9' BODY/RAISED COMPT (51711666) ...................................................... 7
MASTER LOCK SYSTEM-11' BODY/RAISED COMPT (51711667)..................................................... 8
SALVAGE TANK ASM-30 GALLON TOPDECK (51711668) .................................................................... 9
SALVAGE TANK INSTALLATION REFERENCE (99900910) ............................................................... 9
SALVAGE TANK ASM-60 GALLON TOPDECK (51712968) ................................................................ 10
MASTER LOCK SYS-9' BODY/DBL HORIZ DOORS (51713953) ........................................................ 11
MASTER LOCK SYS-9' BODY/RAISED COMPT/DBL HORIZ DOORS (51713954) ........................... 12
MASTER LOCK SYS-11' BODY/DBL HORIZ DOORS (51713945) ...................................................... 13
MASTER LOCK SYS-11' BODY/RAISED COMPT/DBL HORIZ DOORS (51713946) ......................... 14
MASTER LOCK SYS-11' BODY/RAISED COMPT RIGHT/LEFT (51714504) ...................................... 15
MASTER LOCK SYS-9' BODY/RAISED COMPT RIGHT/LEFT/DBL HORIZ DOORS (51714113) ..... 16
MASTER LOCK SYS-11' BODY/RAISED FIRST COMPT RIGHT/LEFT (51714825) ............................... 17
FUEL FILL, CHEVY/GMC (99903710) .................................................................................................... 18



0000DOM1:99900681: 10-2 SECTION 10. MISC OPTIONS
NOTES

19980810



0000DOM1:99900681: 10-3 SECTION 10. MISC OPTIONS19980810

HOOK ASM-ADJ (51707489)
  1. 60111134 HANGER BRACKET   1
  2. 52707490 HOOK   2
  3. 72060025 CAP SCR 5/16-18X1 HH GR5   2
  4. 72062109 NUT 5/16-18 LOCK   2
  5. 72063002 WASHER 5/16 WRT   2

JERRY CAN HOLDER ASM (51709838)
  1. 52709837 HOLDER   1
  2. 70732352 STRAP ASM   1
  3. 72060004 CAP SCR 1/4-20X1 HH GR5   2
  4. 72062104 NUT 1/4-20 LOCK   2

CARGO TIE-DOWN RING (72661303)

NOTE:  WELD ALL AROUND OUTSIDE TOP SURFACE.

CARGO TIE-DOWN RING (SIDE MOUNTED/RECESSED)
(52709830)



0000DOM1:99900681: 10-4 SECTION 10. MISC OPTIONS19980810

HEADACHE RACK KITS
A.  STANDARD BODY (51711100)
B.  RAISED COMPARTMENT (51711099)

  A   B
  1. 52711077 RACK   1

52711076 RACK-RAISED COMPT   1
  2. 72060048 CAP SCR 3/8-16X1-1/2   4   6
  3. 72062103 NUT 3/8-16 LOCK   4   6
  4. 72063186 WASHER 3/8 FLAT   4   6

SPARE TIRE CARRIER (51711530)
  1. 60117211 RETAINER PLATE   1
  2. 52711633 SPARE TIRE CARRIER   1
  3. 72062007 NUT 3/4-10 HEX   1
  4. 72063056 WASHER 3/4 LOCK   1
  5. 72063008 WASHER 3/4 WRT   1
  6. 72060047 CAP SCR 3/8-16X1-1/4 HHGR5   4
  7. 72063002 WASHER 5/16 WRT   8
  8. 72062103 NUT 3/8-16 LOCK   4

ADDITIONAL MISCELLANEOUS OPTIONS

TRAY-TORCH TIP HOLDER (52709828)

TRAY-SPRAY CAN (52709826)

COVER KIT-RECESSED FUEL FILL (51707745)
  1. 60109513 FILLNECK COVER PLATE   1
  2. 72060636 MACH SCR #10-24X3/4 RDHD   2
  3. 72062106 NUT #10-24 LOCK   2

MODIFICATION KIT-TWO 4" LAMPS (51708361)
  1. 52711383 LIGHT PANEL 4"OD   2
  2. 72060002 CAP SCR 1/4-20X3/4 HHGR5   4
  3. 72062104 NUT 1/4-20 LOCK   4
  4. 72063000 WASHER 3/16 WRT   8

LIGHT GUARD KIT (51707747)
  1. 52707321 GUARD   2
  2. 72060004 CAP SCR 1/4-20X1 HHGR5   8
  3. 72062104 NUT 1/4-20 LOCK   8
  4. 72063001 WASHER 1/4 WRT   8

NOTE:  USED WITH TAKE-OFF LIGHTS ONLY.



0000DOM1:99900681: 10-5 SECTION 10. MISC OPTIONS19980810
MASTER LOCK SYSTEM-9' BODY (51711360)
  1. 60138970 PADLOCK BRACKET   2
  2. 60117214 ROD HANGER BRACKET   2
  3. 60117215 ROD STOP BRACKET 4-1/8"   2
  4. 60117216 ROD STOP BRACKET 2"   6
  5. 60117222 ROD 96"   2
  6. 60117223 ROD STOP BRACKET 1-5/8"   1
  7. 70143654 SHAFT COLLAR   2
  8. 72601435 CARRIAGE BOLT

5/16-18X1-1/4 SQNK GR2 12
  9. 72062109 NUT 5/16-18 LOCK 18
10. 72601590 CAP SCR 5/16-18X1 TRHPHH SS   6
11. 72063001 WASHER 1/4 WRT 18
12. 72063004 WASHER 7/16 WRT   2
13. 70034277 GROMMET 1/2 ID   2



0000DOM1:99900681: 10-6 SECTION 10. MISC OPTIONS19980810
MASTER LOCK SYSTEM-11' BODY (51711359)
  1. 60138970 PADLOCK BRACKET   2
  2. 60117214 ROD HANGER BRACKET   2
  3. 60117215 ROD STOP BRACKET 4-1/8"   2
  4. 60117216 ROD STOP BRACKET 2"   8
  5. 60117217 ROD 120"   2
  6. 60117223 ROD STOP BRACKET 1-5/8"   1
  7. 70143654 SHAFT COLLAR   2
  8. 72601435 CARRIAGE BOLT

5/16-18X1-1/4 SQNK GR2 16
  9. 72062109 NUT 5/16-18 LOCK 22
10. 72601590 CAP SCR 5/16-18X1 TRHPHH SS   6
11. 72063001 WASHER 1/4 WRT 22
12. 72063004 WASHER 7/16 WRT   2
13. 70034277 GROMMET 1/2 ID   2



0000DOM1:99900681: 10-7 SECTION 10. MISC OPTIONS19980810

MASTER LOCK SYSTEM-9' BODY/RAISED COMPT
(51711666)
  1. 60138970 PADLOCK BRACKET   2
  2. 60117214 ROD HANGER BRACKET   4
  3. 60117215 ROD STOP BRACKET 4-1/8"   2
  4. 60117216 ROD STOP BRACKET 2"   6
  5. 60117222 ROD 95" X 6"   1
  6. 60117275 ROD 74-1/2" X 6   1
  7. 72060556 SET SCR 1/4-20X1/4 SH   2
  8. 60117258 ROD-26"   1
  9. 70143654 COLLAR-SHAFT   3
10. 72601435 CARRIAGE BOLT

5/16-18X1-1/4 SQNK GR2 12
11. 72062109 NUT 5/16-18 LOCK 20
12. 72601590 CAP SCR 5/16-18X1 TRH PHH SS   8
13. 72063001 WASHER 1/4 WRT 20
14. 72063004 WASHER 7/16 WRT   3
15. 60117775 SPROCKET   2
16. 70144864 SPRING   1
17. 70144865 ROLLER CHAIN 30.5"
18. 70034277 GROMMET   2



0000DOM1:99900681: 10-8 SECTION 10. MISC OPTIONS19980810
MASTER LOCK SYSTEM-11' BODY/RAISED COMPT
(51711667)
  1. 60138970 PADLOCK BRACKET   2
  2. 60117214 ROD HANGER BRACKET   3
  3. 60117215 ROD STOP BRACKET 4-1/8"   2
  4. 60117216 ROD STOP BRACKET 2"   8
  5. 60117217 ROD 120" X 6"   1
  6. 60117222 ROD 95" X 6   1
  7. 72060556 SET SCR 1/4-20X1/4 SH   2
  8. 60117258 ROD-26"   1
  9. 70143654 COLLAR-SHAFT   3
10. 72601435 CARRIAGE BOLT

5/16-18X1-1/4 SQNK GR2 16
11. 72062109 NUT 5/16-18 LOCK 23
12. 72601590 CAP SCR 5/16-18X1 TRH PHH SS   7
13. 72063001 WASHER 1/4 WRT 23
14. 72063004 WASHER 7/16 WRT   2
15. 60117775 SPROCKET   2
16. 70144864 SPRING   1
17. 70144865 ROLLER CHAIN 30.5"
18. 70034277 GROMMET   2



0000DOM1:99900681: 10-9 SECTION 10. MISC OPTIONS20050128

SALVAGE TANK INSTALLATION REFERENCE (99900910)

SALVAGE TANK ASM-30 GALLON TOPDECK (51711668)
REV. C 20050128
  1. 52719088 TANK-30 GALLON   1
  2. 60109307 ROD 1/2-13X14   2
  3. 72063005 WASHER 1/2 WRT   4
  4. 72062080 NUT 1/2-13 LOCK   4
  5. 70732184 FILL NECK ASM-VENTED CAP 2"   1
  6. 72532681 SIGHT GAUGE 3/4NPT   1

(NOTE: OLD TANK WAS 34-GALLON, PART # 52711669)

50.0" 92.0"

30 GAL   7.00"
48 GAL 11.88"
60 GAL 14.00"
75 GAL 18.00"

BULKHEAD
RESERVOIR 5.0"

DIMENSIONS REFLECT
TANK SIZES, NOT HOLE
LOCATIONS

7.63"

18.0"

16.25"

CUT TWO 3.5" DIA. HOLES

FLOOR MODIFICATION FOR DOMINATOR 1
WITH TOP DECK SALVAGE TANK

6

5

3

4

3

4

1

3
7.0"

45.0"

4 2

4 2

3

22.0"



0000DOM1:99900681: 10-10 SECTION 10. MISC OPTIONS19980810
SALVAGE TANK ASM-60 GALLON TOPDECK (51712968)
  1. 52712969 TANK 60 GAL   1
  2. 60109297 THREADED ROD 1/2-13X2.5   2
  3. 72063005 WASHER 1/2 WRT   4
  4. 72062080 NUT 1/2-13 LOCK   4
  5. 70732184 FILL NECK ASM-VENTED   1
  6. 72532681 SIGHT GAUGE 3/4 NPT   1



0000DOM1:99900681: 10-11 SECTION 10. MISC OPTIONS19980918
MASTER LOCK SYS-9' BODY/DBL HORIZ DOORS (51713953)
  1. 60138970 BRACKET-PADLOCK   2
  2. 60117214 BRACKET-ROD HANGER   4
  3. 60117222 ROD 95X6   2
  4. 60117216 BRACKET-ROD STOP   6
  5. 72063004 WASHER 7/16 WRT   2
  6. 70034277 GROMMET   2
  7. 70143654 COLLAR   2
  8. 72601435 CARR BOLT 5/16-18X1-1/4 SQNK 12
  9. 72062109 NUT 5/16-18 LOCK 20
10. 72601590 CAP SCR 5/16-18X1 TRH PHH SS   8
11. 72063001 WASHER 1/4 WRT 20



0000DOM1:99900681: 10-12 SECTION 10. MISC OPTIONS19980918
MASTER LOCK SYS-9' BODY/RAISED COMPT/DBL HORIZ
DOORS (51713954)
  1. 60138970 BRACKET-PADLOCK   2
  2. 60117214 BRACKET-ROD HANGER   6
  3. 60117258 ROD 26"   1
  4. 60117216 BRACKET-ROD STOP   6
  5. 60117222 ROD 95X6   1
  6. 60117275 ROD 74.5X6   1
  7. 70034277 GROMMET   2
  8. 72060556 SET SCR 1/4-20X1/4   2
  9. 70143654 COLLAR   3
10. 72601435 CARR BOLT 5/16-18X1-1/4 SQNK 12
11. 72062109 NUT 5/16-18 LOCK 22
12. 72601590 CAP SCR 5/16-18X1 TRH PHH SS 10
13. 72063001 WASHER 1/4 WRT 22
14. 72063004 WASHER 7/16 WRT   3
15. 60117775 SPROCKET   2
16. 70144864 SPRING   1
17. 70144865 CHAIN-ROLLER X 30.5"   1



0000DOM1:99900681: 10-13 SECTION 10. MISC OPTIONS19980918
MASTER LOCK SYS-11' BODY/DBL HORIZ DOORS
(51713945)
  1. 60138970 BRACKET-PADLOCK   2
  2. 60117214 BRACKET-ROD HANGER   4
  3. 60117216 BRACKET-ROD STOP   8
  4. 60117217 ROD 120X6   2
  5. 72063004 WASHER 7/16 WRT   2
  6. 70034277 GROMMET   2
  7. 70143654 COLLAR   2
  8. 72601435 CARR BOLT 5/16-18X1-1/4 SQNK 16
  9. 72062109 NUT 5/16-18 LOCK 24
10. 72601590 CAP SCR 5/16-18X1 TRH PHH SS   8
11. 72063001 WASHER 1/4 WRT 24



0000DOM1:99900681: 10-14 SECTION 10. MISC OPTIONS19980918
MASTER LOCK SYS-11' BODY/RAISED COMPT/DBL HORIZ
DOORS (51713946)
  1. 60138970 BRACKET-PADLOCK   2
  2. 60117214 BRACKET-ROD HANGER   5
  3. 60117258 ROD 26"   1
  4. 60117216 BRACKET-ROD STOP   8
  5. 60117217 ROD 120X6   1
  6. 60117222 ROD 95X6   1
  7. 60117775 SPROCKET   2
  8. 72060556 SET SCR 1/4-20X1/4   2
  9. 70143654 COLLAR   3
10. 72601435 CARR BOLT 5/16-18X1-1/4 SQNK 16
11. 72062109 NUT 5/16-18 LOCK 25
12. 72601590 CAP SCR 5/16-18X1 TRH PHH SS   9
13. 72063001 WASHER 1/4 WRT 25
14. 72063004 WASHER 7/16 WRT   2
15. 70034277 GROMMET   2
16. 70144864 SPRING   1
17. 70144865 CHAIN-ROLLER X 30.5"   1



0000DOM1:99900681: 10-15 SECTION 10. MISC OPTIONS19980918
MASTER LOCK SYS-11' BODY/RAISED COMPT RIGHT/LEFT
(51714504)
  1. 60138970 BRACKET-PADLOCK   2
  2. 60117214 BRACKET-ROD HANGER   8
  3. 60118625 ROD 49"   2
  4. 60117216 BRACKET-ROD STOP   8
  5. 70144865 ROLLER CHAIN 61”
  6. 60117275 ROD 74.5X6   2
  7. 70034277 GROMMET   2
  8. 72060556 SET SCR 1/4-20X1/4   4
  9. 70143654 COLLAR   4
10. 72601435 CARR BOLT 5/16-18X1-1/4 SQNK 16
11. 72062109 NUT 5/16-18 LOCK 28
12. 72601590 CAP SCR 5/16-18X1 TRH PHH SS 12
13. 72063001 WASHER 1/4 WRT 28
14. 72063004 WASHER 7/16 WRT   2
15. 60117775 SPROCKET   4
16. 70144864 SPRING   2



0000DOM1:99900681: 10-16 SECTION 10. MISC OPTIONS19980918
MASTER LOCK SYS-9' BODY/RAISED COMPT RIGHT/LEFT/
DBL HORIZ DOORS (51714113)
  1. 60138970 BRACKET-PADLOCK   2
  2. 60117214 BRACKET-ROD HANGER   8
  3. 60117258 ROD 26"   2
  4. 60117216 BRACKET-ROD STOP   6
  5. 70144865 ROLLER CHAIN 61”
  6. 60117275 ROD 74.5X6   2
  7. 70034277 GROMMET   2
  8. 72060556 SET SCR 1/4-20X1/4   4
  9. 70143654 COLLAR   4
10. 72601435 CARR BOLT 5/16-18X1-1/4 SQNK 12
11. 72062109 NUT 5/16-18 LOCK 24
12. 72601590 CAP SCR 5/16-18X1 TRH PHH SS 12
13. 72063001 WASHER 1/4 WRT 24
14. 72063004 WASHER 7/16 WRT   2
15. 60117775 SPROCKET   4
16. 70144864 SPRING   2



0000DOM1:99900681: 10-17 SECTION 10. MISC OPTIONS19980918
MASTER LOCK SYS-11' BODY/RAISED FIRST COMPT RIGHT/
LEFT (51714825)
  1. 60138970 BRACKET-PADLOCK   2
  2. 60117214 BRACKET-ROD HANGER   6
  3. 70034277 GROMMET   2
  4. 60117216 BRACKET-ROD STOP   8
  5. 70144865 ROLLER CHAIN 61”
  6. 60117222 ROD 74.5X6   2
  7. 72060556 SET SCR 1/4-20X1/4   4
  8. 60117258 ROD 26”   2
  9. 70143654 COLLAR   4
10. 72601435 CARR BOLT 5/16-18X1-1/4 SQNK 16
11. 72062109 NUT 5/16-18 LOCK 26
12. 72601590 CAP SCR 5/16-18X1 TRH PHH SS 10
13. 72063001 WASHER 1/4 WRT 26
14. 72063004 WASHER 7/16 WRT   2
15. 60117775 SPROCKET   4
16. 70144864 SPRING   2



0000DOM1:99900681: 10-18 SECTION 10. MISC OPTIONS

2

2
3

1

FRONT OF
CHASSIS

EXISTING CLAMP

EXISTING ELBOW

EXISTING CLAMP

EXISTING
TUBE

FUEL FILL, CHEVY/GMC (99903710)
1. 70396444 ELBOW, 90 DEG FUEL HOSE 2” (RUBBER) 2
2. 72066062 HOSE CLAMP 4
3. 60128990 TUBE 1

NEW 20051018



0000DOM1:99900681: 10A-1 SECTION 10A. SAFETY EQUIPMENT19980810

SECTION 10A. SAFETY EQUIPMENT

I.C.C. SAFETY KIT (92091010) .............................................................................................................. 3

INDIVIDUAL FIRE EXTINGUISHERS .................................................................................................. .. 3

ELECTRIC BACKUP ALARM (77040020) ............................................................................................. 3

ROTATING BEACON LIGHT-AMBER W/MTG KIT (77040013) ............................................................ 4



0000DOM1:99900681: 10A-2 SECTION 10A. SAFETY EQUIPMENT
NOTES

19980810



0000DOM1:99900681: 10A-3 SECTION 10A. SAFETY EQUIPMENT19980810

ELECTRIC BACKUP ALARM (77040020)

NOTE:  USE 5/16" MOUNTING SCREWS AND LOCK NUTS
            (NOT INCLUDED).
            SEE INSTALLATION INSTRUCTIONS WHICH
            ACCOMPANY ALARM.

I.C.C. SAFETY KIT (92091010)
1. 70073146 TRIANGULAR REFLECTOR KIT 1

(Includes 3 reflectors and case)
2. 70073147 FIRE EXTINGUISHER (with bracket) 1

INDIVIDUAL FIRE EXTINGUISHERS
70073622 FIRE EXTINGUISHER - 10 LB W/BRKT
70073091 FIRE EXTINGUISHER - 20 LB W/BRKT



0000DOM1:99900681: 10A-4 SECTION 10A. SAFETY EQUIPMENT19980810
ROTATING BEACON LIGHT-AMBER W/MTG KIT (77040013)

NOTE:  SEE INSTALLATION INSTRUCTIONS WHICH
ACCOMPANY THE BEACON LIGHT.
USE AN EXISTING SWITCH BRACKET OR THE INDIVIDUAL
PARTS LISTED BELOW FOR SWITCH MOUNTING.

  2. 60103464 DASH BRACKET 1
  3. 70034083 NYLON CLAMP - 7/16" 3
  4. 70391251 DECAL-BEACON LIGHT 1
  5. 72060004 CAP SCR 1/4-20X1 HHGR5 2
  7. 77041014 PUSH/PULL SWITCH W/20AMP FUSE 1
  8. 77042001 RED INDICATOR LIGHT 1
  9. 89044001 WIRE 14 GA (SPECIFY LENGTH)
10. 89044073 CONDUIT 1/2" FLEX (SPECIFY LENGTH)
18. 72063001 WASHER 1/4 WRT 4
19. 72063049 WASHER 1/4 LOCK 2
20. 72063078 WASHER 5/16X1 5/8 O.D. 2
21. 72062000 NUT 1/4-20 HEX 2



0000DOM1:99900681: 11-1 SECTION 11. WELDER PLATFORM VARIATIONS19980810

SECTION 11. WELDER PLATFORM VARIATIONS

WELDER DECK ASM-24" (51711415) ................................................................................................. . 3

WELDER DECK ASM-34" (51713705) ................................................................................................. 4



0000DOM1:99900681: 11-2 SECTION 11. WELDER PLATFORM VARIATIONS
NOTES

19980810



0000DOM1:99900681: 11-3 SECTION 11. WELDER PLATFORM VARIATIONS19980810
WELDER DECK ASM-24" (51711415)
  1. 52711671 WELDER DECK-24"   1
  2. 60117327 DOOR ROD 7-5/8   4
  3. 70034366 PLUG   4
  4. 89393607 WEATHERSTRIP 12'
  5. 72661466 LATCH-2 PT W/STUDS SS   2
  6. 76393253 GASKET-LATCH   2
  7. 72062123 NUT #10-24 LOCK SS   8
  8. 72063181 WASHER #10 WRT SS   8
  9. 72661383 HINGE 10GA BUTT SS   4REF
10. 72601652 MACH SCR 1/4-20X3/4 TRH 16REF
11. 72062264 NUT 1/4-20 WELD   4REF
12. 72062194 NUT 1/4-20 LOCK SS 12REF
13. 72063166 WASHER 1/4 WRT SS   8REF
14. 72060149 CAP SCR 5/8-11X1-1/2 HHGR5   4
15. 72062091 NUT 5/8-11   4
16. 72063007 WASHER 5/8 WRT   8

NOTE
THIS WELDER DECK IS DESIGNED FOR USE WITH A 9'
DOM1 84"CA CHASSIS.

TO INSTALL ON AN 11' DOM1 108"CA CHASSIS,
ADDITIONAL BODY MOUNT BRACKETS WILL BE
REQUIRED.



0000DOM1:99900681: 11-4 SECTION 11. WELDER PLATFORM VARIATIONS19990322
WELDER DECK ASM-34" (51713705)
  1. 52713706 WELDER DECK-34"   1
  2. 60117327 DOOR ROD 7-5/8   4
  3. 70034366 PLUG   4
  4. 89393607 WEATHERSTRIP 18'
  5. 72661466 LATCH-2 PT W/STUDS SS   2
  6. 76393253 GASKET-LATCH   2
  9. 52712528 BRACKET   2
10. 72060149 CAP SCR 5/8-11X1-1/2 HHGR5   8
11. 72062091 NUT 5/8-11 LOCK   8
12. 72063007 WASHER 5/8 WRT 16

NOTE
THIS WELDER DECK IS DESIGNED FOR USE WITH AN 11'
DOM1 CHASSIS.



0000DOM1:99900681: 11-5 SECTION 11. WELDER PLATFORM VARIATIONS19980810



0000DOM1:99900681: 11-6 SECTION 11. WELDER PLATFORM VARIATIONS20020711

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA 50438-0189

TEL: 641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424


	ELECTRONIC MANUALS
	PARTS ORDERING INFORMATION
	REVISIONS LIST
	TORQUE DATA CHART
	SPECS & INSTALLATION
	DOMINATOR 1 - 9' MECHANICS BODY 
	GENERAL SPECIFICATIONS 
	COMPARTMENT SPECIFICATIONS 
	STANDARD FEATURES 
	OPTIONAL EQUIPMENT 
	REQUIRED EQUIPMENT 
	DIMENSIONAL DRAWING 
	DOMINATOR 1 - 11' MECHANICS BODY 
	GENERAL SPECIFICATIONS 
	COMPARTMENT SPECIFICATIONS 
	STANDARD FEATURES 
	OPTIONAL EQUIPMENT 
	REQUIRED EQUIPMENT 
	DIMENSIONAL DRAWING 
	HOLE PATTERN - DOMINATOR CRANE INSTALLATION (99903339) 
	INSTALLATION KIT-9' BODY-GM (93711357) 
	INSTALLATION KIT-9' BODY-PRE '99 FORD (93711388) 
	INSTALLATION KIT-11' BODY-GM (93711387) 
	INSTALLATION KIT-11' BODY-PRE '99 FORD (93711386) 
	INSTALLATION KIT-1997 DODGE (93714090) 
	INSTALLATION KIT-11' BODY-84" CA '99 FORD (93714835) 
	INSTALLATION KIT-11' BODY-120" CA '99 FORD (93714903) 
	INSTALLATION-SELECTOR VALVE, 1999-2004 
	INSTALLATION-SELECTOR VALVE, 2005-PRESENT (91716373)
	INSTALLATION KIT-9' BODY-60" CA '99+ FORD (93714834) 
	INSTALLATION KIT-11' BODY-84" CA F550-19000 GVW (93716276) 
	INSTALLATION DWG. - DOM 1 ON 19000GVW FORD SUPERDUTY (99903540) 
	INSTALLATION KIT-11' BODY-84" CA FORD '99 (93716627) 
	INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 1 PTO (99903409-1) 
	INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 2 PTO (99903409-2) 
	INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO (99903409-3) 
	INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 2 PTO (99903409-4) 
	INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO ON FREIGHTLINER (99903409-5)

	COMPARTMENT DOORS
	9' VERSION 
	COMPARTMENT DOORS 
	11' VERSION 
	COMPARTMENT DOORS 

	COMPARTMENT OPTIONS
	FRONT VERTICAL COMPARTMENT 
	SECOND VERTICAL COMPARTMENT 
	HORIZONTAL COMPARTMENT 
	REAR COMPARTMENT WITHOUT CRANE 
	MISCELLANEOUS COMPARTMENT OPTIONS 
	SHELVING AND DRAWER PACKAGES 
	DRAWER UNITS (PAINTED)
	DRAWER UNITS (PAINTED)
	DRAWER UNITS (UNPAINTED) (SERVICE ONLY)
	DRAWER KITS (UNPAINTED) (SERVICE ONLY)
	DRAWER UNITS DRAWING (REFERENCE ONLY) 
	DRAWER KITS DRAWING (REFERENCE ONLY) 
	16-DRAWER SET W/RISER (51709946) 
	4-DRAWER SET W/RISER (51704193) 
	TRAY ASSEMBLY - ROLLOUT 27.5"W (51706903) 
	TRAY ASSEMBLY - ROLLOUT 34.5"W (51709944) 
	BASE-DRAWER SET (60110327) 
	ADJUSTABLE SHELVES 
	TANK BRACKET ASM-2 TANK OXY/ACET (51705349) 
	DRAWER SET (51706978) 
	HOOK KIT-BOLT IN (51706696) 
	BOOKSHELF ASM 8H X 12D X 46L (51710102) 
	TANK BRACKET ASM-3 TANK OXY/ACET (51709717) 
	ROLLOUT DRAWER MOUNTING KITS 
	TRAY ASM-PARTS/BOOKS (51713240) 
	COVER KIT-HOSE REEL HOLE (51707746) 
	ADJUSTABLE HOOK ASM-BOLT IN (51707489) 
	AIR BLOWER KIT (51711260) 
	DIVIDER KIT-BOLT ON (51711265) 
	DIVIDER KIT-BOLT ON-RAISED COMP'T (51711266) 
	BOOKSHELF ASM 8H X 26L X 12D (51707629) 
	TANK BRACKET ASM, TWO TANKS (51713311)

	TAILGATE/BUMPER OPTIONS
	TAILGATE KIT (51711241) 
	TAILGATE/WORKBENCH KIT (51711406) 
	BALL HITCH KITS 
	PINTLE HITCH KITS 
	MECHANICS VISE (70073683) 
	BENCH VISE (70732716) 
	STEP BUMPER W/ THRU-COMPARTMENT (51711506) 
	STEP ASM (51714095) 
	VISE MOUNTING BRACKET KIT-BOLT ON (51710172) 

	TELESCOPING TOPS
	TELESCOPING TOP-11' VERSION (51711393) 
	TELESCOPING TOP-11' VERSION W/9" RISER & 8" TAILGATE (51713897) 
	TELESCOPING TOP-11' VERSION (12" WORKBENCH) (51712088) 
	TELESCOPING TOP-9' VERSION (12" WORKBENCH) (51712086) 
	TELESCOPING TOP-9' VERSION (8" TAILGATE) (51711397) 
	TELESCOPING TOP-9'/35.5 OPENING (12" TAILGATE) (51714417) 
	HARDWARE KIT-TELESCOPING TOPS-11' BODY (51714216) 
	HARDWARE KIT-TELESCOPING TOPS-9' BODY (51714220) 

	AIR SYSTEM OPTIONS
	MOISTURE SEPARATOR/REGULATOR/OILER ASMS 
	MOISTURE SEPARATOR/REGULATOR/OILER ASM-1/2" HOSE (51714805-1) 
	MOISTURE SEPARATOR/REGULATOR/OILER ASM-1/2" HOSE (51714805-2) 
	INSTALLATION DWG-MOISTURE SEP/REG/OILER ASM 
	HOSE REEL KIT-3/8" X 35' HOSE (51706348) 
	HOSE REEL KIT-1/2 X 50' HOSE (51706347) 
	HOSE REEL KIT-SMALL-1/2 X 50' HOSE (51711278) 
	HOSE REEL KIT-1/2X50' W/GUIDE (51713651) 
	AIR TANK KIT-22 1/2 GALLON (51706697) 
	58 GALLON AIR TANK KIT (51708369) 
	AIR TANK DRAIN ASM (51709358) 
	AIR TANK KIT-28 GALLON GM 3500/HD (51710158) 
	AIR TANK KIT-DUAL 10-GALLON (51717200) 
	AIR TANK KIT-35 GALLON (51708336) 
	DRAIN ASM-DUAL AIR TANK (51713771) 
	AIR TANK KIT-22 GALLON-'99 FORD (51714204) 

	CRANE BOOM SUPPORTS/RESERVOIRS
	BOOM SUPPORT ASM (51714181)
	BOOM SUPPORT ASM-ADJ 19"-31" (51708161) 
	BOOM SUPPORT-10"H (1015/2015/3016 CRANE) (51706413) 
	BOOM SUPPORT-10"H (1014 CRANE) (51707625) 
	BOOM SUPPORT-17"H (1014 CRANE) (51707626) 
	RESERVOIR ASM-18 GALLON BULKHEAD (51707798) 

	OUTRIGGERS
	MNL OUTRIGGER KIT-FRONT (51711242) 
	OUTRIGGER KIT-MNL OUT/PWR DN 6X4 (31714808-1) 
	OUTRIGGER KIT-MNL OUT/PWR DN 6X4 (31714808-2) 
	OUTRIGGER KIT-MNL OUT/PWR DN 6X4 (31714808-3) 
	OUTRIGGER KIT-PWR OUT/PWR DN 6X4 (31714809-1) 
	OUTRIGGER KIT-PWR OUT/PWR DN 6X4 (31714809-2) 
	OUTRIGGER KIT-PWR OUT/PWR DN 6X4 (31714809-3) 
	VALVEBANK ASM-2 SECT (51714813) 
	VALVEBANK ASM-2 SECTION (51705983) 
	VALVEBANK ASM-3 SECT (51714812) 
	VALVEBANK ASM-3 SECTION (51705984) 
	BULKHEAD PLATE ASM-MO/PD (51714815) 
	BULKHEAD PLATE ASM-PO/PD (51714814) 

	ELECT OPTIONS (4-15-99 TO 9-30-00)
	ELECTRICAL KIT-11' RIGHT RAISED COMPT (51715159) REF:99903092 
	LIGHT KIT-11' STD (51715161) REF:99903093 
	COMPARTMENT/FLOOD LIGHT KIT (51715125) REF:99900903 
	DWG-LIGHT SWITCH BOX TO BODY ASM (99903079) 
	SWITCH BOX ASM (41715173) REF:99903078 
	DWG-FUSE/RELAY BOX (51715159) REF:99903077 
	FUSE/RELAY BOX ASM (41715172) REF:99903099 
	ELECTRICAL KIT (51715124) REF:99900905 
	OUTLET KIT-110V (51707760) 
	LIGHT SWITCH KITS 
	FLOODLIGHT KIT (51714249) 
	SWITCH KIT-BATTERY SELECT/DISCONNECT (51708338) 
	FLOODLIGHT KIT-110V 500W (51708339) 
	LIGHT REEL KIT-12V (51707758) 
	LIGHT REEL KIT-110V (51707759) 
	RELAY BOARD ASM (51714202) 

	ELECT OPTIONS (EFF: 10-1-00)
	ELEC KIT-11' RH RAISED COMPT (51715159) REF:99903092 
	LIGHT KIT-11' STD (51715161) REF:99903093 
	COMPT/FLOOD LT KIT (51715125) REF:99900903 
	LT SWITCH BOX TO BODY ASM (99903171) 
	SWITCH BOX ASM (41716200) REF:99903170 
	FUSE/RELAY BOX (41716199) REF:99903168 
	FUSE/RELAY BOX ASM (41716199) REF:99903169 
	ELEC KIT-CHASSIS (99903167) 
	ELEC SCHEMATIC (99903187) 
	OUTLET KIT-110V (51707760) 
	LIGHT SWITCH KITS 
	FLOODLIGHT KIT (51714249) 
	SWITCH KIT-BATT SEL/DISCONNECT (51708338) 
	FLOODLIGHT KIT-110V 500W (51708339) 
	LIGHT REEL KIT-12V (51707758) 
	LIGHT REEL KIT-110V (51707759) 
	HOUR METER ASM DOM (99903250)
	HARNESS ASSEMBLY, HOUR METER MODIFICATION (99903614)

	MISC OPTIONS
	CARGO TIE-DOWN RING (72661303) 
	JERRY CAN HOLDER ASM (51709838) 
	CARGO TIE-DOWN RING (SIDE MOUNTED/RECESSED) (52709830) 
	HOOK ASM-ADJ (51707489) 
	TRAY-TORCH TIP HOLDER (52709828) 
	TRAY-SPRAY CAN (52709826) 
	COVER KIT-RECESSED FUEL FILL (51707745) 
	MODIFICATION KIT-TWO 4" LAMPS (51708361) 
	HEADACHE RACK KITS 
	LIGHT GUARD KIT (51707747) 
	SPARE TIRE CARRIER (51711530) 
	MASTER LOCK SYSTEM-9' BODY (51711360) 
	MASTER LOCK SYSTEM-11' BODY (51711359) 
	MASTER LOCK SYSTEM-9' BODY/RAISED COMPT (51711666) 
	MASTER LOCK SYSTEM-11' BODY/RAISED COMPT (51711667) 
	SALVAGE TANK ASM-34 GALLON TOPDECK (51711668) 
	SALVAGE TANK INSTALLATION REFERENCE (99900910) 
	SALVAGE TANK ASM-60 GALLON TOPDECK (51712968) 
	MASTER LOCK SYS-9' BODY/DBL HORIZ DOORS (51713953) 
	MASTER LOCK SYS-9' BODY/RAISED COMPT/DBL HORIZ DOORS (51713954) 
	MASTER LOCK SYS-11' BODY/DBL HORIZ DOORS (51713945) 
	MASTER LOCK SYS-11' BODY/RAISED COMPT/DBL HORIZ DOORS (51713946) 
	MASTER LOCK SYS-11' BODY/RAISED COMPT RIGHT/LEFT (51714504) 
	MASTER LOCK SYS-9' BODY/RAISED COMPT RIGHT/LEFT/DBL HORIZ DOORS (51714113) 
	MASTER LOCK SYS-11' BODY/RAISED FIRST COMPT RIGHT/LEFT (51714825) 
	FUEL FILL, CHEVY/GMC (99903710)

	SAFETY EQUIPMENT
	I.C.C. SAFETY KIT (92091010) 
	INDIVIDUAL FIRE EXTINGUISHERS 
	ELECTRIC BACKUP ALARM (77040020) 
	ROTATING BEACON LIGHT-AMBER W/MTG KIT (77040013) 

	WELDER PLATFORMS
	WELDER DECK ASM-24" (51711415) 
	WELDER DECK ASM-34" (51713705) 

	WARRANTY POLICY
	INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 2 PTO (99903409-4)



